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PREFACE

. This parts catalog has been issued Model 3SGM30(—B,C,F) parts

catalog (Pub. No.OOOYOOR3761)

Parts catalog No.:OOOYOOF5062
Date of issue :Mar. , 1995

. This Parts Catalog covers all parts of engines produced sSince M ay,
1984 .

. Specification and Model code.

Model Specification Cooling System Model Code
Marine main engine
L(S,N,
3GM30 (for export) 128374(S,N,G)
Marine main engine | Ser water
_ u(A,B,C
3CGM30—B (domestic use) cooling 12837H(A )
IGM30C For sail drive 128374 E
Marine main engine | Fresh water r
1(S,N,G
SGM30K (for export) cooling 128391( )

. Parts of sail drive are not listed in this Parts Catalog. regarding these Parts,
Please refer to the separate-volume “SD20/SD30 Sail drive Parts Catalog”

(Pub.No.0OOYEOF1291)

. Engine painting color ----.---. Urethane metallic echol silver

Replacement parts painted in metallic echol silver are as follows.

Parts No. Description
977620-10070 1 ¢ (can)
977620-40070 4 ¢ (can)

977620-30071 Spray,one
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0CF10-G50602 0CF10-G50602 1 CYLINDER BLOCK

1 A)=3GM30 D)=3GM30C
Fig.1. CYLINDER BLOCK (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY
A B () DO () (A
(gﬁgﬂ%ﬁo@ :oé%%sioez—il 1 1 728374-01560 BLOCK ASSY, CYLINDER 1 1 1 1
ISHED - . ) 3 2 124060-01050  PLUG PT1/8 77 17 7
Fig. 'I év't ﬁ\l g E7:‘B‘/L7OCK 4 2 105311-01090  PLUG 30 (SUS) 5 5 5 5
5 2 22351-060012  SPRING PIN 6X12 2 2 2
(A=EXXX) (C=EXXX) (D=EXXX)

6 2 121450-01210  STUD, CYL. HEAD 2 2 2 2
7 2 121450-01220  NUT, CYL. HEAD 2 2 2 2
8 2 24311-000100 O-RING 1A P-10.0 2 2 2 2
9 2 124085-01900  GUIDE, O-RING 2 2 2 2
10 2 22312-080160  PARALLEL PIN 8X 16 2 2 2 2
I 10-1 2 129100-01580  PARALLEL PIN 8X16 2 2 2 2

(A=*1997.07) (B=*1997.07) (C=*1997.07) (D=*1997.07)
11 2 27243-300000 PLUG 30 1 11
11-1 2 121450-01990  PLUG 30 1 1 1 1

(A=EXXX) (C=EXXX) (D=EXXX)

12 2 121450-01960  PLUG PF1/4 1 1 1 1
13 2 121450-01980  GASKET 1 1 1 1
14 2 121450-02100  MAIN METAL 1 1 1 1
15 2 128270-09300 PLUG NPTF 1" 2 2 2 2
16 2 123210-09310  PACKING 2 2 2 2
17 2 27210-200300  ZINC, ANTI-CORROSIVE 2 2 2 2
a 18 1 121450-01203  BOLT, CYL. HEAD 6 6 6 6
PREVIOUS 19 1 129350-01230  BOLT, CYL. HEAD 3 3 3 3
20 1 128371-01800 COCK ASSY 1/4 1 1 1 1
21 1 105583-49910  ELBOW (PT1/4) 1 1 1 1
22 1 128270-01450 CONNECTOR, BY-PATH 1 1 1 1
23 1 124240-01871  COVER, HO-P 1 1 1 1
24 1 124240-01882  GASKET, HYD.OIL PUMP 1 101
24-1 1 124240-01883  GASKET, (NON-ASB.) 1 1 1 1

(A=E/#10103) (C=E/#00309) (D=E/#01060)
25 1 26106-080142 BOLT M 8X 14 PLATED 2 2 2 2
I 251 1 26106-080142 BOLT M 8X 14 PLATED 3 3 3 3

(A=*1997.01) (B=*1997.01) (C=*1997.01) (D=*1997.01)
26 1 23414-080000 GASKET 8, ROUND 1 1 1 1
27 1 23061-070200 PIPE 7X 200 1 1 1 1
| 271 1 23061-070300  PIPE 7X 300 1 1 1 1

(A=*1997.08) (B=*1997.08) (C=*1997.08) (D=*1997.08)
28 1 124460-77680  RETAINER 1 1 1 1
29 1 128374-01330  GASKET, CYL. HEAD 1 11
29-1 1 128374-01911  GASKET, CYL. HEAD 1 1 1 1

(A=E/#04576) (C=E/#00202) (D=E/#00119)
| 30 1 26366-080002 NUT M8 2 2 2 2

. (A=*1997.01) (B=*1997.01) (C=*1997.01) (D=*1997.01)
‘?ﬁ:f(NT ‘)Jj f; RELNo. (DIE17 2&ART, 31 1 121450-02310  MAIN METAL 0.25US 1 1 1 1
| 32 1  26106-080322  BOLT M 8X 32 PLATED 1 1 1 1

(A=*1997.01)

(B=*1997.01)

(C=*1997.01) (D=*1997.01)

Remarks
(1)UNDER-SIZED(U.S.=0.25)PART.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.2. CYLINDER BLOCK

P/C NEWS No:YQO0F5062-2
PUBL [ SHED:2000/11

) YU»F70vy2 (3GM30F /FVE)
Fig.&a CYLINDER BLOCK (3GM30F/FVE)
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0CF10-G50602 2 CYLINDER BLOCK

f)?."\ Eﬂﬂbé\lo. (1) 51 5EBHET.

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 728397-01560 BLOCK ASSY, CYLINDER 101
3 2 124060-01050  PLUG PT1/8 77
4 2 105311-01090  PLUG 30 (SUS) 5 5
5 2 22351-060012  SPRING PIN 6X12 2 z
(E=EXXX)
6 2 121450-01210  STUD, CYL. HEAD 2 2
7 2 121450-01220  NUT, CYL. HEAD 2 2
8 2 24311-000100 O-RING 1A P-10.0 2 2
9 2 124085-01900  GUIDE, O-RING 2 2
10 2 22312-080160  PARALLEL PIN 8X 16 2 2
I 10-1 2 129100-01580  PARALLEL PIN 8X16 2 2 R
(E=*1997.07) (F=*1997.07)
11 2 27243-300000 PLUG 30 1
11-1 2 121450-01990  PLUG 30 1 1 N
(E=EXXX)
12 2 121450-01960  PLUG PF1/4 101
13 2 121450-01980  GASKET 1 1
14 2 171051-01921  PLUG 2 2
15 2 121450-02100  MAIN METAL 11
16 1 121450-01203  BOLT, CYL. HEAD 6 6
17 1 129350-01230  BOLT, CYL. HEAD 3 3
18 1 128371-01800 COCK ASSY 1/4 11
19 1 124160-49480  JOINT, PIPE 11
20 1 124240-01871  COVER, HO-P 11
21 1 124240-01882  GASKET, HYD.OIL PUMP 1
21-1 1 124240-01883  GASKET, (NON-ASB.) 1 1 R
(E=E/#10104)
22 1 26106-080142 BOLT M 8X 14 PLATED 2 2
I 221 1 26106-080142 BOLT M 8X 14 PLATED 3 3 K
(E=*1997.01) (F=*1997.01)
23 1 23414-080000 GASKET 8, ROUND 1 1
24 1 23061-070200  PIPE 7X 200 1 1
25 1 124460-77680 RETAINER 11
26 1 128374-01330  GASKET, CYL. HEAD 1
26-1 1 128374-01911  GASKET, CYL. HEAD 1 1 N
(E=E/#04594)
I 27 1 26366-080002 NUTM8 2 2 z
(E=*1997.01) (F=*1997.01)
28 1 121450-02310  MAIN METAL 0.25US 11
I 29 1  26106-080322 BOLT M 8X 32 PLATED 1 1w

(E=*1997.01) (F=*1997.01)

Remarks

(1)CYLINDER BLOCK ASSY OF MODEL
3GM30F IS SUPPLIED AS MODEL 3GM30.
ALTHOUGH COMPONENT PARTS ARE
PARTLYDIFFERET, BUT
INTERCHANGEABLE.

(2)UNDER-SIZED(U.S.=0.25)PART.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 3. GEAR HOUSING

1 A)=3GM30 D)=3GM30C
Fig.3. GEAR HOUSING EB;ZSGMSOVE EE;:3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 728370-01610 HOUSING ASSY, GEARS 101 1
B4, NEWS No- Y00F 2002-2 3 2 121450-01560  STUD M 8X 22 4 4 4
] ¥ —2 4 2 26366-080002 NUT M8 4 4 4
Flg_ GEAR HOUSING 5 2  22351-040010 SPRING PIN 4X10 2 2 2
6 2 124060-01050 PLUG PT1/8 11 1
7 1 121575-01510  GASKET, GEAR HOUSING 1 1
7-1 1  121575-01511  GASKET, (NON-ASB.) 11 1 N
3GM30 (A=E/#11532) (D=E/#01203)
3GM3O0VE 8 1 26106-080602 BOLT M 8X 60 PLATED 2 2 2
I 81 1 26106-080302 BOLT M 8X 30 PLATED 2 2 S
(A=*1997.01) (B=*1997.01)
9 1 26106-080852  BOLT M 8X 85 PLATED 5 5 5
10 1 26106-080902 BOLT M 8X 90 PLATED 101 1
11 1 26106-081152  BOLT M 8X115 PLATED 2 2 2
12 1  26106-081152  BOLT M 8X115 PLATED 2 2 2
13 1 121450-01800  SEAL, OIL 1 1
13-1 1 121450-01801  SEAL TC25 408, OIL 11 1 N
(A=E/#11483) (D=E/#01177)
14 1 128270-01820  SEAL SC16 286, OIL 11 1
15 15 1 24101-063050 BALL BEARING 11 1
16 1 128170-01830  BRACKET (B), REAR 11 1
17 1 26557-060102 SCREW 6X10 2 2 2
7 18 1 121000-01850 COVER, CYL BLOCK 11 1
19 1  121575-01860  GASKET, COVER 1 1
19-1 1  121575-01861  GASKET, (NON-ASB.) 1 1 1 N
(A=E/#11532) (D=E/#01203)
20 1 26106-060122  BOLT M 6X 12 PLATED 11 1
> 21 1 26106-060142 BOLT M 6X 14 PLATED 2 2 2
22 1 121450-01951  SHIM SET 101 1

RELNo. 12 RHLNo. ()25
bEEHET,

lTinc.(1)~ 6

REFER 10 FiG 31

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.4. GEAR HOUSING

P/C NEWS No:YOOFsoﬁz—El
PUBLISHED :2000/11

, ¥yhy—2
Fig. GEAR HOUSING
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0CF10-G50602 4, GEAR HOUSING

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 728370-01610 HOUSING ASSY, GEARS 1 101
3 2 121450-01560 STUD M 8X 22 4 4 4
4 2 26366-080002 NUT M8 4 4 4
5 2 22351-040010  SPRING PIN 4X10 2 2 2
6 2 124060-01050 PLUG PT1/8 1 1 1
7 1 121575-01510 GASKET, GEAR HOUSING 1 1
7-1 1  121575-01511  GASKET, (NON-ASB.) 1 1 1 N
(C=E/#00343) (E=E/#11515)
8 1 26106-080602 BOLT M 8X 60 PLATED 2 2 2
I 81 1 26106-080302 BOLT M 8X 30 PLATED 2 2 S
(E=*1997.01) (F=*1997.01)
9 1 26106-080852  BOLT M 8X 85 PLATED 5 5 5
10 1 26106-080902 BOLT M 8X 90 PLATED 1 101
11 1 26106-081152  BOLT M 8X115 PLATED 2 2 2
12 1  26106-081152  BOLT M 8X115 PLATED 2 2 2
13 1 121450-01800  SEAL, OIL 1 1
13-1 1 121450-01801  SEAL TC25 40 8, OIL 1 1 1 N
(C=E/#00343) (E=E/#11458)
14 1 128270-01820  SEAL SC16 286, OIL 1 1 1
15 1 24101-063050  BALL BEARING 1 11
16 1 128670-01830 COVER, BLIND 1 11
17 1 26557-060102 SCREW 6X10 2 2 2
18 1 121000-01850 COVER, CYL BLOCK 1 11
19 1  121575-01860  GASKET, COVER 1 1
19-1 1  121575-01861  GASKET, (NON-ASB.) 1 1 1 N
(C=E/#00343) (E=E/#11515)
20 1 26106-060122  BOLT M 6X 12 PLATED 1 11
21 1 26106-060142 BOLT M 6X 14 PLATED 2 2 2
22 1 121450-01951  SHIM SET 1 101

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

0CF10-650602 5. | UB. OIL SUMP
Fig.5. LUB. OIL SUMP

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
< 1 1 128370-01720  PAN, LUB OIL 1 1 1 1 1 1
Fi E {Blbtl)llf SUMP I 21 1 121450-01751  GASKET, OIL SUMP 1 1 1 1 1 1
g uB. 3 1 26014-060202  BOLT M 6X 20 210 21 21 21 21 21
<

REFER TO FIG. |

Remarks
1)CORRECTION OF PART NUMBER.
(PREVIOUS P/NO. IS 121000-01751) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 5, FLYWHEEL HOUSING

1 A)=3GM30 D)=3GM30C
Fig.6. FLYWHEEL HOUSING EB;:%MSOVE EE;:3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A (B (©) O (E ¢

- cen 1 1 128170-01600  FLANGE, MOUNTING 1 1 1 1 1

. TIAKLA=NINGI T 2 1  26106-100252  BOLT M10X 25 PLATED 6 6 6 6 6

Fig. FLYWHEEL HOUSING 3 1 23887-180002  PLUG 18 101 1 11

*7aw
OPTIONAL

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

0CF10-G50602 7 FL YWHEEL HOUSING
Fig.7. FLYWHEEL HOUSING

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
= e 1 1 128371-01601  HOUSING, FLYWHEEL 1
Fig g&uﬁgEle}-ll(\)?JS/H;Gd 2 1 26013-100252  BOLT W/WASHER M10X25 8
’ 3 1 23887-180002  PLUG 18 1

AFa
OPTIONAL

Yes

N:Old g New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 8 MAIN BEARING HOUSING

i (A)=3GM30 (D)=3GM30C
Fig.8. MAIN BEARING HOUSING (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B (€ O E @

AL UAHIL 1 1 721450-02500 HOUSING ASSY METAL 1 1 1 1 1 1
Fig 8 MAIN BEARING HOUSING 3 2 121450-02110 MAIN METAL 1 1 1 1 1 1
4 2 124085-02220 SEAL, OIL 1 1 1 1 1 1
1 5 1 105225-02020 O-RING 1 1 1 1 1 1
6 1 26013-080202 BOLT W/WASHER M8X20 6 6 6 6 6 6
4 7 1 121450-02100 MAIN METAL 1 1 1 1 1 1
8 1 721450-02611 HOUSING ASSY 1 1 1 1 1 1
REFER TO FIG.1,2 10 2 121450-02160  MAIN METAL(1) 1 1 1 1 1 1
13 2 121450-02071 BOLT 2 2 2 2 2 2
14 1 721450-02621 HOUSING ASSY 1 1 1 1 1 1
16 2 121450-02170 MAIN METAL(2) 1 1 1 1 1 1
19 2 121450-02071 BOLT 2 2 2 2 2 2
20 1 105225-02300 BOLT 2 2 2 2 2 2
6 21 1 121450-02320 MAIN METAL 0.25US 1 1 1 1 1 1 1
22 1 121450-02370 MAIN METAL 0.25US 1 1 1 1 1 1 1
23 1 121450-02380 MAIN METAL 0.25US 1 1 1 1 1 1 1
24 1 121450-02310 MAIN METAL 0.25US 1 1 1 1 1 1 1
Remarks . Yes " No . Yes . No . Xatl N X '
1)UMDER-SIZED PART.(0.25) N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 9, BREATHER

1 A)=3GM30 D)=3GM30C
Flg'g' BREATHER EB;:SGMSOVE EE;:3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A (B (©) O (E ¢

1 1 121000-03020 COVER, BREATHER 1 1 1 1 1 1

. TU—-¥ 2 1 121000-03070  GASKET 1 1 1 1 1 1

Fig. BREATHER 3 1 26106-060252  BOLT M 6X 25 PLATED 4 4 4 4 4 4

4 1 121000-03200  PIPE, BREATHER 1 1 1 1 1 1

I 5 1 23080-013000 CLAMP 13,HOSE 2 2 2 2 2 2

| 6 1 121000-03080 PLATE, SHELTER 101 1 1 1 1

7 1 26557-050102 SCREW M 5X 10 2 2 2 2 2 2

I8 1 22217-050000  SPRING WASHER 5 2 2 2 2 2 2

REFER TO Fi1G.18

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.10. LABEL
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CAUTION: Overcranking
engine with water lift
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;

0CF10-G50602 10). LABEL

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 177088-02430  LABEL 1 1 1
2 1 105582-07061  LABEL 1
3 1 102210-07990  RIVET 2
4 1  127611-07350  LABEL 1
4-1 1 129198-07350  LABEL 1 1 N
(E=E08792)
5 1 126630-07370  LABEL 11
6 1  123682-07850  LABEL 11
7 1 128170-07850  LABEL, CAUTION 11 1
8 1 124220-09340  LABEL 3 3 3 3
9 1 120445-44620  PLATE 11
10 1 42222-003550  LABEL 1 1 z
(A=EXXX) (E=EXXX)
13 1 128171-07150  LABEL 101 1 1 1 W
(A=E14382) (E=E14395)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

0CF10-G50602 11, ENGINE LIFTER
i (A)=3GM30 (D)=3GM30C
Fig.11. ENGINE LIFTER (6)=30MIOVE (Br=aoMa0F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY
A (B (©) O (E ¢
1 1 12157507230  LIFTER, ENGINE 1 1 1 1
. ' I BOEITER 2 1 121575-07240  LIFTER, ENGINE 1 1 1 1
Fig. ENGINE LIFTER 3 1 26776-120002  LOCK NUT M12 PLATED 1 1 1 1

REFER TO FIG.)

REFER TO FIG. |

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 12 ENGINE LIFTER

i (A)=3GM30 (D)=3GM30C
Fig.12. ENGINE LIFTER (&) saMaovE ) aons0r
(C)=3GM308B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A (B (©) O (E ¢

R 1 1  128695-07230  LIFTER, ENGINE 1 1

Fi l 2 mOLEfER 2 1  121575-07240  LIFTER, ENGINE 11

g ENGINE LIFTER 3 1 123372-03150 SPACER 2 2

@ 4 1 26776-120002 LOCK NUT M12 PLATED 11

REFER T0 FI0.17

REFER 7O FIG.2

Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 13, ENGINE BRACKET

1 (A)=3GM30 (D)=3GM30C
Fig.13. ENGINE BRACKET o aaove O oeor
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A (B (©) O (E ¢

<= _ 1 1 128170-08100  BRACKET (A), ENGINE 2 2 2 2 2 2

Fig l 3 Z&&’é {BazchE# 2 1 128170-08120  BRACEKT (A), REAR 101 1 1 1 1

: 3 1 128170-08130  BRACKET(B), REAR 101 1 1 1 1

4 1 26013-120302  BOLT W/WASHER M12X30 4 4 4 4 4 4

5 1 26106-100252  BOLT M10X 25 PLATED 4 4 4 4 4 4

REFER TO FIG. |

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 14, FLEXIBLE MOUNT

i (A)=3GM30 (D)=3GM30C
F|gl4 FLEXIBLE MOUNT (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © O E G
) 1 1 12477208341  MOUNTING, FLEXIBLE 2 4 2 2 2 4
l ZLxTnwy b 2 1 128270-08341  MOUNTING, FLEXIBLE 2 2 2
Fig. FLEXIBLE MOUNT

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 OCF10-G50602 15 ANTI-CORROSIVE ZINC

Fig.15. ANTI-CORROSIVE ZINC (-sous (O-sema0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

128270-09300 PLUG NPTF 1"
123210-09310 PACKING
27210-200300  ZINC, ANTI-CORROSIVE

_ B E gL > 2
F'S-.I 5 ANTI-CORROSIVE ZINC

122780-09320 PLUG
123210-09310 PACKING
27210-200300 ZINC, ANTI-CORROSIVE

~Njo o slw N e
NN NN N
RlRrRrERrNNON
RlRrRrERrNNON
RlRr R RrNON
RlRr R RrNON

23414-250000 GASKET 25,ROUND

REFER 10 FI6.18

REFER TO FIG. |

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 16. CYLINDER HEAD

i (A)=3GM30 (D)=3GM30C
Fig.16. CYLINDER HEAD (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

728372-11700 HEAD ASSY, CYLINDER
124060-11160 GUIDE, VALVE

- '|6 SYHEAy N
Ig. CYLINDER HEAD 128272-11170  GUIDE, VALVE

23871-030000 PLUG PT3/8,SCREW
105225-11100 VALVE, SUCTION
105225-11110 VALVE, EXHAUST

BHLNo. Tk RELNo. (DH5

© 0N g~ WE

(QENG)

1 1 1 1 1

3 3 3 3 3

3 3 3 3 3

3 2 2 2 2

2 3 3 3 3

2 3 3 3 3
3lxanEd, 2 121575-11121 SPRING, VALVE 6 6 6 6
Tinc. (1)— 3 2 101158-11190 COTTER 12 12 12 12
10 2 124950-11340 SEAL, VALVE STEM 6 6 6 6
11 2 104211-11370 CAP, VALVE 6 6 6 6
12 2 105225-11350 STUD, SUPPORT 3 3 3 3
13 2 26696-100002 NUT M10 3 3 3 3
14 2 22137-100000  WASHER 10,POLISHED 3 3 3 3
15 2 26216-080652 STUD M 8X 65 PLATED 6 6 6 6
16 2 26366-080002 NUT M 8 6 6 6 6
17 2 121000-11050 PIN 4.5X10 1 1 1 1
18 2 104200-11180 RETAINER, SPRING 6 6 6 6
19 2 121575-11670 COVER 1 1 1 1
20 2 121450-11680 GASKET, COVER 1 1 1
2 1 1 1

121450-11681 GASKET, (NON-ASB.)

=

(A=E11532) (C=E00343) (D=E01203)

21 2  26106-080302 BOLT M 8X 30 PLATED 2 2 2 2
22 2  26106-080302 BOLT M 8X 30 PLATED 2 2 2 2
23 2 122780-09320 PLUG 1 1 1 1
24 2 123210-09310 PACKING 1 1 1 1
25 2 27210-200300 ZINC, ANTI-CORROSIVE 1 1 1 1
26 2  23414-250000 GASKET 25,ROUND 1 1 1 1
27 2  26217-080552 STUD M 8X 55 PLATED 2 2 2 2
28 2  26366-080002 NUT M 8 2 2 2 2
29 2 128670-13350 STUD M 8X80 2 2 2 2
30 2  22217-080000 SPRING WASHER 8 6 6 6 6
31 2  26703-080002 NUT M 8 2 2 2 2
32 1  121450-11260 SUPPORT, ROCKER ARM 1 1 1 1
33 1 121450-11270 SUPPORT, ROCKER ARM 2 2 2 2
34 1 121450-11240 SHAFT, ROCKER ARM 1 1 1 1
36 2 24190-110001  BALL 11/32, STEEL 2 2 2 2
37 1 121550-11280 SPRING 2 2 2 2
38 1 121550-11290 WASHER 6 6 6 6
39 1 22242-000140 CIRCLIP 14 2 2 2 2
40 1 26921-080102 SET SCREW M 8X 10 1 1 1 1
41 1 721450-11650 ARM ASSY, ROCKER 3 3 3 3
45 2 101158-11230 SCREW, VALVE 3 3 3 3
46 2  26756-080002 LOCK NUT M 8 PLATED 3 3 3 3
47 1 721450-11660 ARM ASSY, ROCKER 3 3 3 3
51 2 101158-11230 SCREW, VALVE 3 3 3 3
52 2  26756-080002 LOCK NUT M 8 PLATED 3 3 3 3
53 1 128275-11410 CHAMBER, REAR 3 3 3 3
54 1 105311-11420 CHAMBER, FRONT 3 3 3 3
56 2 103338-11430 PIN 3 3 3 3
57 1 124950-11450 GASKET, CHAMBER 6 6 6 6
58 1 128275-11490 INSULATOR 3 3 3 3

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

0CF10-G50602 16, CYLINDER HEAD
i (A)=3GM30 (D)=3GM30C
Fig.16. CYLINDER HEAD & amaove ) S amaor
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY
(A B (©) DO () (A
U] A b 59 1 128275-11500 COVER 3 3 3 3
Fig 16 vy R 60 1 101147-11900  FLANGE 3 3 3 3
' CYLINDER HEAD 61 1 24341-000260  O-RING 1A S-26.0 3 3 3 3

RHELNo. T RHLNo. (&5
Jizaasy.

1inc. (1)~ 31

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.17. CYLINDER HEAD

. YU EAY R
Fig. 17 CYLINDER HEAD

RHLNo. 1l BELNo. ()23
25EBHET.
Vine. (1) ~25

0CF10-G50602 17, CYLINDER HEAD

Remarks

1)CYLINDER HEAD ASSY OF MODEL 3GM30F
IS SUPPLIED AS MODEL 3GM30.
ALTHOUGH COMPONENT PARTS ARE PARTLY
DIFFERET, BUT INTERCHANGEABLE.

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 728372-11700  HEAD ASSY, CYLINDER 101
3 3 124060-11160  GUIDE, VALVE 3 3
4 3 128272-11170  GUIDE, VALVE 3 3
5 3 23871-030000 PLUG PT3/8,SCREW 2 2
6 2 105225-11100  VALVE, SUCTION 3 3
7 2 105225-11110  VALVE, EXHAUST 3 3
8 2 121575-11121  SPRING, VALVE 6 6
9 2 101158-11190 COTTER 12 12
10 2 124950-11340  SEAL, VALVE STEM 6 6
11 2 104211-11370  CAP, VALVE 6 6
12 2 105225-11350  STUD, SUPPORT 3 3
13 2 26696-100002  NUT M10 3 3
14 2 22137-100000 WASHER 10,POLISHED 3 3
15 2 26216-080652  STUD M 8X 65 PLATED 6 6
16 2 26366-080002 NUT M8 6 6
17 2 121000-11050  PIN 4.5X10 101
18 2 104200-11180  RETAINER, SPRING 6 6
19 2 121450-11670 COVER 11
20 2 121450-11680  GASKET, COVER 1
I 201 2 121450-11681  GASKET, (NON-ASB.) 1 1 N
(E=E11515)
21 2 26106-080122 BOLT M 8X 12 PLATED 11
22 2  26106-080142 BOLT M 8X 14 PLATED 11
23 2 26106-080252  BOLT M 8X 25 PLATED 2 2
24 2 26217-080552  STUD M 8X 55 PLATED 2 2
25 2 26366-080002 NUTMS8 2 2
26 1 121450-11260  SUPPORT, ROCKER ARM 11
27 1 121450-11270  SUPPORT, ROCKER ARM 2 2
28 1 121450-11240  SHAFT, ROCKER ARM 101
30 2 24190-110001  BALL 11/32, STEEL 2 2
31 1 121550-11280  SPRING 2 2
32 1 121550-11290  WASHER 6 6
33 1 22242-000140 CIRCLIP 14 2 2
34 1 26921-080102 SET SCREW M 8X 10 11
35 1 721450-11650 ARM ASSY, ROCKER 3 3
39 2 101158-11230  SCREW, VALVE 3 3
40 2 26756-080002 LOCK NUT M 8 PLATED 3 3
41 1 721450-11660  ARM ASSY, ROCKER 3 3
45 2 101158-11230  SCREW, VALVE 3 3
46 2 26756-080002 LOCK NUT M 8 PLATED 3 3
47 1 128275-11410 CHAMBER, REAR 3 3
48 1  105311-11420 CHAMBER, FRONT 3 3
50 2 103338-11430  PIN 3 3
51 1 124950-11450  GASKET, CHAMBER 6 6
52 1 128275-11490  INSULATOR 3 3
53 1 128275-11500 COVER 3 3
54 1  101147-11900  FLANGE 3 3
55 1 24341-000260  O-RING 1A S-26.0 3 3

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 OCF10-G50602 18, BONNET

i (A)=3GM30 (D)=3GM30C
F|g .18. BONNET (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

. 1 1 728370-11520 BONNET ASSY, HEAD 1 1 1 1 1 1
. ‘ 8 Koy b 3 2 128270-03610  SHAFT, DECOMPRESSION 3 3 3 3 3 3

Fig. BONNET 4 2 128270-03750  LEVER, DECOMPRESSION 3 3 3 3 3 3

5 2 128270-03640 SPRING 3 3 3 3 3 3

BEHULNo. | BHLNo. (DN#51258H%ET. 6 2 22312-030220  PARALLEL PIN 3X22 3 3 3 3 3 3

10—@ Tine.(1) — 12 7 2 24311-000070  O-RING 1A P-7.0 3 3 3 3 3 3
| 4 8 2 24190-080001  BALL 1/4, STEEL 3 3 3 3 3 3

9 2 26366-060002 NUTM6 3 3 3 3 3 3

10 2 124160-01751  CAP, LUB.OIL SUPPLY 1 1 1 1 1 1

11 2 24321-000350  O-RING 1A G-35.0 1 1 1 1 1 1

12 2 121450-11310  GASKET, BONNET 1 1 1 1 1 1

13 1 124160-11360 KNOB 3 3 3 3 3 3

14 1 24311-000120 O-RING 1A P 12.0 3 3 3 3 3 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 19, AIR INTAKE SILENCER

1 A)=3GM30 D)=3GM30C
Fig.19. AIR INTAKE SILENCER (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE

REF. LEV. PARTSNO. DESCRIPTION QTY |

A (B (©) () () (F)

1 1 128270-12500  SILENCER, AIR INTAKE 1 1 1 1 1 1

4 2 128270-12540  ELEMENT, SILENCER 1 1 1 1 1 1

E SILENCER 5 1 128370-12730  MANIFOLD, AIR INTAKE 1 1 1 1 1 1

7 2 124770-11770  JOINT PT1/8 1 1 1 1 1 1

8 1 22117-060000 WASHER 6 3 3 3 3 3 3

I 9 1 26013-060142 BOLT M 6X 14 3 3 3 3 3 3

10 1 26217-080552  STUD M 8X 55 PLATED 2 2 2 2 2 2

11 1 26366-080002 NUTM8 2 2 2 2 2 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

0CF10-G50602 20. EXHAUST MANIFOLD

1 A)=3GM30 D)=3GM30C
Fig.20. EXHAUST MANIFOLD ouo (O=s6ns0C
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
) 2 HET=hR—-ILE 1 1 728370-13500  MANIFOLD ASSY, EXH. 1 1 1
Fig. EXHAUST MANIFOLD 1-1 1 728370-13501  MANIFOLD ASSY, EXH. 1 1 1 1 F
(A=E01538) (C=E00133) (D=E00212)
3 2 128370-13160 COVER, MANIFOLD 1 1 1 1
4 2 128370-13180  GASKET 1 11
| 41 2 128370-13181  GASKET, (NON-ASB.) 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203)
5 2 26013-080252 BOLT M 8X 25 5 5 5 5
6 2 12761042130  JOINT 11 1 1
7 2 12157549300 JOINT PT 3/8 1 1 1
71 2 23871-030000 PLUG PT3/8,SCREW 2 2 2 2 S
(A=E01538) (C=E00133) (D=E00212)
8 2 104200-11920 COCK 1 1 1 1
9 1 121450-13250  GASKET, EXH.MANIFOLD 1 1 1
I 91 1 121450-13251  GASKET, (NON-ASB.) 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203)
10 1 23061-100300  PIPE 10X 300 1 1 1 1
> 11 1 124223-49750 BAND 1 1 1 1
SrLRBER weno 12 1 26115080802 BOLT M 8X80 4 4 4 4
B - 13 1 128670-13350  STUD M 8X80 2 2 2 2
PREVIOUS - 14 1 22217-080000  SPRING WASHER 8 6 6 6 6
BuiLNo. (1]‘)2‘% ( 15 1  26703-080002 NUT M8 2 2 2 2
graAET, -
Tinc. (1) ~ 8 N

BMLNo.1-1 8HLNo.(1-1) 45
BEEHET,
1-linc. (1-1)~ 8

Remarks

1) INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH JOINT(121575-

49300),SPACER(128370-13220) &
GASKET(128370-13230). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CF10-G50602 0CF10-G50602 21 MIXING ELBOW

1 A)=3GM30 D)=3GM30C
Fig.21. MIXING ELBOW EB;Z%WOVE EE;:?’GMSOF
(C)=3GM308B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) O (E ¢
~ .o e . 1 1 128370-13200 GASKET 1 1 1 1 1
. 2 I IXLTINHK 1-1 1 128370-13230  GASKET 1 101 s
Fig. MIXING ELBOW (A=E01538) (C=E00133) (D=E00212)
1-2 1 128370-13231  GASKET 101 1 1 s
(A=E05446) (C=E00215) (D=E00123)
JGM30 | 13 1 128370-13201  GASKET, (NON-ASB.) 1 1 N
JGM3IOVE (E=E11515)
3GM30-B 1-1 3 4 24 2 1  128370-13530 ELBOW, MIXING 1 11 1 1
3GM30C 21 1 128370-13550 ELBOW, MIXING 101 1 1 s
(A=E01538) (C=E00133) (D=E00212)
3 1 22217-080000  SPRING WASHER 8 4 4 4 4 4 4
4 1 26203-080202  BOLT M 8X 20 4 4 4 4 4 4

REFER TO Fi0. 20 [ -
- ~
_
- -

<5

l}i
PREVIOUS

3GMI0F
JGM3OFVE

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 OCF10-G50602 22 CAMSHAFT

i (A)=3GM30 (D)=3GM30C
F|g.22. CAMSHAFT (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

- 1 1 128370-14010 CAMSHAFT 1 1 1
Fig. 22 gA'AM-g:;A.’FI;- 2 2 121000-14550 PLUG 1 1 1
3 1 121575-14090 CAM, FUEL 1 1 1

4 1  129350-14100 GEAR, CAMSHAFT 1 1 1

5 1 128170-14150 NUT, CAM 1 1 1

7 6 1 104200-14200  TAPPET 6 6 6

7 1 121450-14400 ROD, PUSH 6 6 6

8 1 22512-070300 KEY 7X 30 1 1 1

9 1 24101-062054 BEARING #6205 1 1 1

10 1 26587-080122 SCREW M 8X 12 1 1 1

11 1 124070-14760 PIN 1 1 1

12 1 26450-050102 BOLT M5X 10 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 OCF10-G50602 23 CAMSHAFT

i (A)=3GM30 (D)=3GM30C
F|g.23. CAMSHAFT (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

. 1 1 128370-14010  CAMSHAFT 1 1 1
Fi 2 3 b WIRVE Tl i N 2 2 121000-14550  PLUG 1 1 1
-2 CAMSHAFT 3 1 121575-14090  CAM, FUEL 1 11

4 1  129350-14100  GEAR, CAMSHAFT 1 11

5 1 128170-14150  NUT, CAM 1 101

6 1 104200-14200 TAPPET 6 6 6

7 1 121450-14400  ROD, PUSH 6 6 6

7 8 1 22512-070300 KEY 7X 30 1 101

9 1 24101-062054  BEARING #6205 1 11

10 1 26587-080122 SCREW M 8X 12 1 11

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 OCF10-G50602 24, CRANKSHAFT & FLYWHEEL

1 A)=3GM30 D)=3GM30C
Fig.24. CRANKSHAFT & FLYWHEEL (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
= s - _ 1 1 721085-21701  CRANKSHAFT ASSY 1 1 1 1 1 1
Fig. 2 4 g R?Aﬁ zs/H-XI-ZTi. g7Fz;(rViIri—+‘rEEl}_b 4 2 22312-080160  PARALLEL PIN 8X 16 1 1 1 1 1 1
5 2 22512-070180 KEY 7X 18 1 1 1 1 1 1
6 2 22512-070180 KEY 7X 18 1 1 1 1 1 1
7 1 129350-21200 GEAR, CRANKSHAFT 1 1 1 1 1 1
8 1 121450-21540  NUT, CRANKSHAFT GEAR 1 1 1 1
8-1 1 121450-21541  NUT, CRANKSHAFT GEAR 1 1 1 1 1 1 N
(A=*1982.07) (C=*1982.07) (D=*1982.07) (E=*1982.07)
9 1 128370-21650  V-PULLEY 1 1 1 1 1 1
10 1 26776-180002  NUT M18,LOCK 1 1 1 1 1 1
11 1 128371-21590  FLYWHEEL W/RING GEAR 1 1 1 1 1 1
13 2 124950-21600 GEAR, RING 1 1 1 1 1 1
14 1 121574-21500 BOLT, REAMER 5 5 5 5 5 5§

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 25  P|STON

i (A)=3GM30 (D)=3GM30C
F|925 PlSTON (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
/G NEWS N_o:YO0F5062—2] 1 1 105311-22090  PISTON W/RINGS 3 3 3 3 3 3
PUBL 1SHED :2000/11 Pz b 3 2 705311-22500  RING SET 3 3 3 3 3 3
~
Fimzs PISTON 8 1 105225-22300  PIN, PISTON 3 3 3 3 3 3
9 1 105225-22400  CIRCLIP 6 6 6 6 6 6
| 10 1 128171-22250  PISTON W/RINGS 0S.25 3 3 3 3 3 3
I 12 2 705325-22540  RING SET 025 3 3 3 3 3 3
1
10
/
9
8
9
Remarks Yes No Yes No
(1)OVER SIZED(O.S=0.25)PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 26. CONNECTING ROD

i (A)=3GM30 (D)=3GM30C
Fig.26. CONNECTING ROD (esowso (O)=sousoc
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
(A B (©) DO () (A
b3 10y K 1 1 728171-23100 ROD ASSY, CONNECTING 3 3 3 3 3 3
Fig 2 6 g:NNE' (;TTNG RéD 4 2 105225-23200 BOLT, ROD 6 6 6 6 6 6
g 5 2  705311-23600 METAL,CRANKPIN 3 3 3 3 3 3
7 1 105311-23380  METAL,PIN US=0.25 3 3 3 3 3 3 1
9 1  105225-23180  BUSH, PISTON PIN * 3 3 3 3 3 3
Remarks
(1) UNDER-SIZED PART.
(2) REPAIR PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 27 LUB. OIL PUMP

1 A)=3GM30 D)=3GM30C
Fig.27. LUB. OIL PUMP EB;ZSGMBOVE EE;:?,GMSOF
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 121450-32021  GASKET, L.O.PUMP 1 1 1 1 1 1
2 1 121575-32090  PUMP ASSY, LUB OIL 1 1 1 1 1 1
4 2 121450-32050  PARALLEL PIN 2 2 2 2
4-1 2 121450-32050  PARALLEL PIN 1 1 1 1 1 1 K
(A=E02448) (C=E00158) (D=E00106) (E=E02340)
Lu-370,9 4A 2 121450-32060  PIN 4X8 1 1 1 1 1 1 W
CYLINDER BLOCK
(A=E02448) (C=E00158) (D=E00106) (E=E02340)
10 2 121450-32200 GEAR, LUB OIL PUMP 1 1 1 1 1 1
11 1 26013-060222 BOLT M 6X 22 3 3 3 3 3 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 28 | UB. OIL DIPSTICK

i (A)=3GM30 (D)=3GM30C
Fig.28. LUB. OIL DIPSTICK (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
B 1 1 128370-34800  DIPSTICK, LUB. OIL 1 1 1 1 1 1
4
Fi 28 : 2 1 121575-34830  GUIDE, DIPSTICK 1 1 1 1 1 1
e LUB.OIL DIPSTICK 3 1 124160-34844  GASKET 1 1 1 1
I 31 1  124160-34845  GASKET, (NON-ASB.) i1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
4 1 26106-080252 BOLT M 8X 25 PLATED 2 2 2 2 2 2

REFER TO FIG. |

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.29. LUB. OIL STRAINER

L2

T 4
Fig. 29 LUB.OTL STRAINER

=

—o

/-—-

REFER TO Fi6.30

0CF10-G50602 29, LUB. OIL STRAINER

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
I 1 1 121450-35090  PIPE ASSY, OIL INLET 1 1 1 1 1 1
I 4 1 124450-35070  NUT PF1/4 1 1 1 1 1 1
I 5 1 121150-35100  FITTINGS 1 1 1 1 1 1
6 1 124450-35100  FILTER, LUB. OIL 1 1 1 1
I 61 1 119660-35150  FILTER, LUB. OIL i1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
I 7 2 124450-35110  O-RING, L.O.STRAINER 1 1 1 1 1 1 W
(A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 30, L.O.PRESS.REGULATING VALVE

1 A)=3GM30 D)=3GM30C
Fig.30. L.O.PRESS.REGULATING VALVE EB;:%MSOVE EE;:?’GMSOF
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I

A (B (©) () () (F)

s 1 1  124085-35300  VALVE ASSY, CONTROL 1 1 1 1 1 1

) 30 BB s 7 1 124085-35350  LOCK NUT M20 101 1 1 1 1

Fig. L.0.PRESS.REGULATING VALVE

REFER TO FIG.3,4

REFER TO FIG.29

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 31 | UB. OIL LINE

i (A)=3GM30 (D)=3GM30C
Fig.31. LUB. OIL LINE (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B (€ O E @

1 1 128370-39200 PIPE, LUB OIL 1 1 1 1 1 1
6 2 103288-39170  JOINT 8 2 2 2 2 2 2
7 2 124450-39180  JOINT 1 1 1 1 1 1
8 2 124160-39540  JOINT, PIPE 10 1 1 1 1 1 1
9 2 121750-39550  3-WAY JOINT 1 1 1 1 1 1
10 1  124550-59820 BOLT 8, PIPE JOINT 3 3 3 3 3 3
11 1 124160-39140 BOLT 10, PIPE JOINT 1 1 1 1 1 1
12 1  23414-080000 GASKET 8, ROUND 6 6 6 6 6 6
13 1 23414-100000 GASKET 10, ROUND 2 2 2 2 2 2
14 1 124450-39240 RETAINER, PIPE 1 1 1 1 1 1
15 1 124060-39451 SENDER, OIL PRESSURE 1 1 1 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 OCF10-G50602 32  COOLING SEA WATER PUMP

i (A)=3GM30 (D)=3GM30C
Fig.32. COOLING SEA WATER PUMP (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

1 1 128270-42000 PUMP ASSY, C. WATER 1 1 1 1
3 2 104211-42050 CAM 1 1 1 1
4 2 124070-42060 SHAFT, IMPELLER 1 1 1 1
5 2 104211-42070 IMPELLER, C. WATER 1 1 1 1
6 2 104211-42080 COVER, C.W. PUMP 1 1 1 1
7 2 104211-42090 GASKET 1 1 1 1
8 2 104211-42100 SEAL TC10 257, OIL 1 1 1 1
9 2 104211-42110 RING, WATER SEAL 1 1 1 1
10 2 104211-42120 RETAINER 1 1 1 1
11 2 104211-42130 SPACER 1 1 1 1
12 2 124070-42400  V-PULLEY, C.W. PUMP 1 1 1 1
13 2 124070-42410 COLLAR 1 1 1 1
14 2 124070-42420  WASHER 1 1 1 1
15 2 128270-49300 ELBOW 1/4 2 2 2 2
16 2 22252-000300 CIRCLIP 30 1 1 1 1
17 2 24107-062004 BALL BEARING 2 2 2 2
18 2 26347-080002 U-NUT M 8 1 1 1 1
19 2 26554-040062 SCREW M 4X 6 1 1 1 1
20 2 26554-040082 SCREW M 4X 8 6 6 6 6
( 21 1 128270-42150 BRACKET, C.W. PUMP 1 1 1 1
22 1 104511-78780  V-BELT 1 1 1 1
23 1 26106-080122 BOLT M 8X 12 PLATED 2 2 2 2

1814 12

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 33 COOLING SEA WATER PUMP

i (A)=3GM30 (D)=3GM30C
Fig.33. COOLING SEA WATER PUMP (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1  121575-42000  PUMP ASSY, C.S.W. 1 1

Fi 3 3 AHKAR Y T (EK) 3 2 124223-42091  IMPELLER, C. WATER 101
g COOLING SEA WATER PUMP 4 2 121575-42020  SHAFT, IMPELLER 11
5 3 26347-080002 U-NUT M8 1 1

6 3 124070-42420 WASHER 2 2

7 2 24107-062024  BALL BEARING 2 2

8 2  124223-42080  SEAL TC13 287, OIL 11

REFEA TOFI0 4 9 2 124223-42040  KEY 1 1
10 2 124223-42070  PIECE 11

11 2 22242-000150 CIRCLIP 15 11

12 2 22252-000350 CIRCLIP 35 101

13 2  121575-42150 COVER 11

14 2 12422342110  GASKET 1 1

15 2 26554-040082 SCREW M 4X 8 6 6

16 2 121575-42120 COVER 11

17 2 124070-42400  V-PULLEY, C.W. PUMP 11

18 2 121575-49300  JOINT PT 3/8 2 2

19 2 124323-42100 CAM, IMPELLER 11

20 2 26554-040102  SCREW M 4X 10 1 1

21 1 128270-42150  BRACKET, C.W. PUMP 11

22 1 104511-78780  V-BELT 11

1 2 2

N
w

26106-080122 BOLT M 8X 12 PLATED

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 34, COOLING FRESH WATER PUMP

Fig.34. COOLING FRESH WATER PUMP oy (O-3Gu30C
(C)=3GM30B (F)=3GM30FVE

. Ak Y 7 GEK)
F'E‘34 COOLING FRESH WATER PUMP

)
REFER TO Fid. 41 E /',f
@ l\ l'\§’(
</
- i

A= .
15 % ]
18 L REFER T0 Fia. 41

REF. LEV. PARTS NO.

DESCRIPTION

QTY I
A ® € O E ©

128695-42010
121000-42051
121000-42100

PUMP ASSY, C.F.W.
GASKET, C.W.PUMP
PUMP ASSY, C. WATER

129350-42200
121450-42240
121450-42260

IMPELLER
SHAFT, IMPELLER
FLANGE, V-PULLEY

121450-42310
23871-030000
728695-43500

© 0N O JWwNE

SEAL, MECHANICAL
PLUG PT3/8,SCREW
BRACKET ASSY, PUMP

=
N

23871-020000
23871-030000
26106-060322

=
AW

PLUG PT1/4,SCREW
PLUG PT3/8,SCREW
BOLT M 6X 32 PLATED

i
4]

128695-42350
121450-44410
22217-060000

B
~N o

V-PULLEY
GASKET, BRACKET
SPRING WASHER 6

[
[ee]

26106-080902
26106-060102
26106-081102

- =
© o
P REPRRPRENWOND®W(WW®WN NP

N
o

BOLT M 8X 90 PLATED
BOLT M 6X 10 PLATED
BOLT M 8X110 PLATED

RPAWBdRRPRRRPRPRRPREIRPREIRRERER
RPAWBdRRPRRRPRPRRPREIRPREIRRERER

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 35 COOLING FRESH WATER COOLER

1 A)=3GM30 D)=3GM30C
Fig.35. COOLING FRESH WATER COOLER (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
HkT—5 1 1 728390-44500 EXCHANGER ASSY, HEAT 1
Fig.35 COOLING FRESH WATER COOLER 11 1 128390-44900 EXCHANGER ASSY, HEAT 1 1 N
(E=E11046)
2 2 128390-44010  TANK, HEAT EXCHANGER 11
3 2 128695-44050 COVER, SIDE 11
4 2 128690-44060 COVER, OUTLET 1 1
5 2 128690-49310 ELBOW 11
6 2 24311-000160 O-RING 1A P-16.0 11
7 2 26554-050102 SCREW M 5X 10 11
8 2 23414-050000 GASKET5 11
9 2 128695-44090 COCK PT1/8 11
10 2 128695-44070  GASKET 2 2
11 2 26216-060182  STUD M 6X 18 PLATED 101
12 2 26366-060002 NUTM6 101
13 2  26106-060182  BOLT M 6X 18 PLATED 77
14 2 123682-44190  FILLER W/BALL 101
15 3 123682-44210 CAP 11
16 3 123682-44220  CHAIN 11
17 2 123682-44200 GASKET 1
| 171 2 123682-44201  GASKET, (NON-ASB.) 1 1 N
(E=E11515)
18 2  26106-060142 BOLT M 6X 14 PLATED 4 4
19 2 128390-44401 CORE ASSY, COOLER 11
20 2 124790-44470  PIN 2 2
21 2 24311-000700  O-RING 1A P-70.0 2 2
22 2 128390-44490  GASKET 1
| 221 2 128390-44491  GASKET, (NON-ASB.) 1 1 N
(E=E11515)
23 2 128390-44480  COVER, TANK 101
24 2 26106-080202  BOLT M 8X 20 PLATED 4 4
25 2 124160-49480  JOINT, PIPE 2 2
26 2 120130-49350 COCK 1/4 1 1
27 1 124460-77680 RETAINER 1 1
28 1 23061-070300  PIPE 7X 300 11
29 1 124722-59050 CLAMP 9 1
| 291 1 124460-77680  RETAINER 1 1 N
(E=E13317)
30 1 23061-070300  PIPE 7X 300 11
31 1 121450-13250  GASKET, EXH.MANIFOLD 1
| 311 1 121450-13251  GASKET, (NON-ASB.) 1 1 N
(E=E11515)
32 1 26106-080902  BOLT M 8X 90 PLATED 4 4
33 1 26216-080902  STUD M 8X 90 PLATED 2 2
34 1 26366-080002 NUTM8 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 36. SUBTANK

i (A)=3GM30 (D)=3GM30C
F|g .36. SUBTANK (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A _® © O ©

120445-44530 SUB RESERVOIR ASSY
120445-44540 BRACKET, SUB-TANK
124790-44560 PIPE, C. WATER

Fig. 3 6 gujéaT;/ugK

Pk N e
o~
NP e
J

Alw N R
N [P e

23010-013000  CLAMP 13

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.37. KINGSTON COCK

XTGR9 Y
F is-37 KINGSTON COCK

0CF10-G50602 37, KINGSTON COCK

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)

1 1 43662-010030 COCK ASSY, SEA WATER 1 1 1 1
2 1 104211-49080  PIPE, COOLING WATER 1 1 1 1
3 1 23000-022000  CLAMP 22 3 3 3 1
4 1  43666-020951 COVER, STRAINER 1 1 1 1
5 1 22724-800380 SCREW 8X 38 4 4 4 1

Remarks
1)OPTIONAL FOR 3GM30 & 3GM30VE

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

i (A)=3GM30 (D)=3GM30C
Fig.38. COOLING SEA WATER LINE (esomao | (O)=soms0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A _(B) () O (E) (R
1 1 128270-49010  PIPE, COOLING WATER 1 11
\A 0 -,
Ei 3 8 m 154 T (K) 1A 1 121370-49040  PIPE, COOLING WATER 1
g COOLING SEA WATER PIPE 2 1 128370-49020  PIPE, COOLING WATER 11 1 1
BB 3 1 121370-49040  PIPE, COOLING WATER 1 11 z
PREVIOUS (A=E01538) (C=E00133) (D=E00212)
4 1 128270-49050  PIPE, COOLING WATER 11 1 1
5 1 23000-022000  CLAMP 22 6 4 6 6
6 1 23000-025000 CLAMP 25 2 2 2 z
(A=E01538) (C=E00133) (D=E00212)
7 1 23000-025000 CLAMP 25 2

0CF10-G50602 38 COOLING SEA WATER LINE

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 39, COOLING FRESH WATER LINE

1 A)=3GM30 D)=3GM30C
Fig.39. COOLING FRESH WATER LINE (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 128690-49010  PIPE (B), C. WATER 1
. 39 1A 1 128291-49020 PIPEB 1
Fig. 2 1 124770-49040  PIPE, COOLING WATER 1 1
3 1  121575-49310 CLAMP 11
4 1 128290-49510  PIPE, COOLING WATER 1 1
5 1 128695-49520  PIPE (E), C. WATER 11
6 1 128695-49530  PIPE (F), C. WATER 11
7 1 23000-025000 CLAMP 25 4 4
8 1 23000-041000 CLAMP 41 6 6
9 1 22137-060000 WASHER 6, POLISHED 1 1w

(E=EXXX)

REFER T0 FIO.&

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 40. THERMOSTAT

i (A)=3GM30 (D)=3GM30C
Fig.40. THERMOSTAT & amaove ) S amaor
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A B € O E ©

105582-49200  THERMOSTAT
128275-91340 SWITCH, THERMO(65 C
128270-49100 BRACKET, THERMOSTAT

=
=

Y—FRHy b
Fig. 4 o THERMOSTAT

121450-44410 GASKET, BRACKET
26116-080602 BOLT M 8X 60 PLATED
128170-49150 COVER, THERMOSTAT

REFER TO FIG.16,17

104211-49160 PACKING
26106-060182 BOLT M 6X 18 PLATED
22217-080000 SPRING WASHER 8

© oo N[O AwN R
I e P N =
AN RR AR PR
AN RR AR PR

AN RLAR[RL R
AN RLAR[RL R

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 41. THERMOSTAT

1 A)=3GM30 D)=3GM30C
Fig.41. THERMOSTAT EB;ZSGMWE EE;:?,GMSOF
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
(A B (©) DO () (A
1 1  128690-49530 COVER, THERMOSTAT 1
. 4 l -4 b 1-1 1  124101-49530 COVER, THERMOSTAT 1 1 S
Fig. THERMOSTAT (E=E04946)
2 1 129350-49540 GASKET, THERMO. 1
7 2-1 1 124736-49540 GASKET, THERMO. 1 1 S
(E=EXXX)
3 1 121750-49800 THERMOSTAT 1 1
4 1 127610-91350  SWITCH, THERMO 1 1
5 1 23873-030000 PLUG PT 3/8 1 z
(E=EXXX)
6 1 26106-080302 BOLT M 8X 30 PLATED 1 1
7 1  26106-080652  BOLT M 8X 65 PLATED 1 1

3
REFER TO FIG.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 42 COOLING SEA WATER LINE(OPTIONAL)

i (A)=3GM30 (D)=3GM30C
Fig.42. COOLING SEA WATER LINE(OPTIONAL) (-sous0 (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 128170-49080  PIPE, COOLING WATER 1
Fig. 4 2 PTIONAL) 11 1 128170-49081  PIPE, COOLING WATER 2 1 N
(D=E00212)
2 1 23000-022000 CLAMP 22 2
I 21 1 23000-022000 CLAMP 22 2 1 K
(D=E00212)
3 1 23000-025000 CLAMP 25 2 1 5
4 1 124223-49050  PIPE, COOLING WATER 2
5 1 128291-49250  JOINT 1
| JGMIOVE 6 1 128271-49450 PROTECTOR 1
| 7 1 121750-59890  RETAINER 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 43, FUEL INJECTION PUMP

1 A)=3GM30 D)=3GM30C
Fig.43. FUEL INJECTION PUMP EBgzseMSOVE EE;:?’GMSOF
(C)=3GM308B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B () O () A
1 1 72837451100 PUMP ASSY. F.INJECT. 1 1 1 1
, 4 3 PREERR T | 11 1 72837451101 PUMP ASSY. F.INJECT. 1 1 1 1 1 1 N
Fig. FUEL INJECTIGN PUMP (A=E13959) (C=E00394) (D=E01583) (E=E13924)
3 2  128170-51101 PLUNGER W/BARREL 3 3 3 3 3 3
6 2 124950-51270  GASKET 3 3 3 3 3 3
7 2 128170-51300  VALVE W/SEAT, DELIV. 3 3 3 3
I 71 2 105500-51300  VALVE W/SEAT, DELIV. 3 3 3 3 3 3 N
(A=E13950) (C=E00394) (D=E01583) (E=E13924)
10 2 12455051350  GASKET, DELIVERY 3 3 3 3 3 3
11 2 12455051320  SPRING, DELIV. VALVE 3 3 3 3 3 3
12 2 124550-51341  RETAINER 3 3 3 3 3 3
13 2 12455051370  O-RING, DELIVERY 3 3 3 3 3 3
14 2 12495051510  PINION 3 3 3 3 3 3
15 2 12495051190  SPRING, PLUNGER 3 3 3 3 3 3
16 2 174307-51170  RETAINER A 3 3 3 3 3 3
17 2 17430751181  RETAINER B 3 3 3 3 3 3
il |REFER TO FIG.3.4 18 2 124550-51200  TAPPET 3 3 3 3 3 3
26 25 . 19 3 111100-51220  ROLLER 3 3 3 3 3 3
- 21 3 174100-54120  PIN, ROLLER 3 3 3 3 3 3
22 2 17430751700  SHIM SET 3 3 3 3 3 3
23 2 103854-51251  PIN, PLUNGER 101 1 1 1 1
f 24 2 121450-51500 RACK, CONTROL 1 1 1 1 1 1
—-—9 363523 25 3 121450-51550  PIN 11 1 1 1 1
26 3 124550-51590 LOCKER 101 1 1 1 1
14— ~@ 28 2 124950-51640  SHIM SET, CONTROL 2 2 2 2 2 2
16— 29 3 12495051670  PIN 2 2 2 2 2 2
30 2 124220-51890  RIVET, LABEL 2 2 2 2 2 2
15 31 2  103854-51660 SCREW 2 2 2 2 2 2
7S | 32 2 22117-050000 WASHER 5 2 2 2 2 z
(A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
22 | 33 2 22217-050000 SPRING WASHER 5 2 2 2 2 z
- (A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
N 34 2 26587-050102 SCREW M 5X 10 2 2 2 2
184+—21— | 341 2 26033-050102 SCREW M 5X 10 2 2 2 2 2 2 N
19<@® (A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
35 2 124950-51450  PIECE, GUIDE 3 3 3 3 3 3
36 2 12115051460  PIN 1 1 1 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

0CF10-850602 44, FUEL FEED PUMP

i (A)=3GM30 (D)=3GM30C
Fig.44. FUEL FEED PUMP & amaove ) S amaor
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
N 1 1 121520-01850  GASKET, F.FEED PUMP 1 1 1 1
Fi 44 BT 4 — PR T 1-1 1 121520-01851  GASKET, (NON-ASB.) i1 1 1 1 1 1 N
g FUEL FEED PUMP (A=E10103) (C=E00309) (D=E01060) (E=E10104)
2 1 129301-52020  PUMP ASSY, FUEL FEED 1 1 1 1 1 1
3 1 104264-59030  JOINT 8, PIPE 1 1 1 1 1 1
4 1 105582-59150  BOLT, PIPE JOINT 1 1 1 1 1 1
5 1 23414-080000 GASKET 8, ROUND 2 2 2 2 2 2
6 1 26013-060162 BOLT M 6X 16 2 2 2 2 2 2

PP k-
CYLINDER BLOCK

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 45  FUEL INJECTION VALVE

i (A)=3GM30 (D)=3GM30C
Fig.45. FUEL INJECTION VALVE (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® €©) O E @

1 1 728170-53100  VALVE ASSY, F.INJECT 3 3 3 3 3 3
4 5 PR S 2 2 124770-53000 NOZZLE ASSY,F.INJECT 3 3 3 3 3 3

Fig. FUEL INJECTION VALVE 5 2 128170-53080 HOLDER, VALVE W/CASE 3 3 3 3 3 3
6 2 10385453100 BODY, F.I. VALVE 3 3 3 3 3 3

7 2 113200-53110  SPINDLE, INTER 3 3 3 3 3 3

8 2 10421153120  SPRING, NOZZLE 3 3 3 3 3 3

9 2 11320053120  SHOE, SPRING 3 3 3 3 3 3

10 2 110250-53150  SHIM SET 3 3 3 3 3 3

11 2 10385453180  RETAINER, NOZ.SPRING 3 3 3 3 3 3

12 2 17210053200 GASKET 3 3 3 3 3 3

\\@ gf(

PP e
~ CYLINDER HEAD

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 46, FUEL STRAINER

i (A)=3GM30 (D)=3GM30C
Fig.46. FUEL STRAINER & amaove ) S amaor
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1 12479055601  STRAINER ASSY, FUEL 1 1 1 1 1 1
BE I NE 3 2 104500-55710  ELEMENT, FUEL 11 1 1 1 1

Fig 46 FUEL STRAINER 4 2 121370-55730  CUP, STRAINER 1 1 1 1 1 1
5 2 11025055610  RING, RETAINING 1 1 1 1 1 1

6 2 24341-000440  O-RING 1A S-44.0 1 1 1 1 1 1

7 2 101720-55750 PLUG 6 1 1 1 1 1 1

8 2 23418-060000 GASKET 6, NYLON 1 1 1 1 1 1

10 9 2 13521051900 PLUG 1 1 1 1 1 1
10 2 23414-080012 GASKET 8 101 1 1 1 1

11 1  26013-060162 BOLT M 6X 16 2 2 2 2 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 47, FUEL INJECTION LINE

Fig.47. FUEL INJECTION LINE (-sous (O-sema0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

128370-59810 PIPE (A), F. INJECT. 1 1
128370-59820 PIPE (B), F. INJECT.

128370-59830 PIPE (C), F. INJECT.

123372-59100  CLAMP
121450-59850  BRACKET (A)
121250-59860  RETAINER (B)

26106-060122 BOLT M 6X 12 PLATED
121465-59950 BOLT M 6X 16, PLATED

o N oA N R
L T = W SN [N
A NR RLRNER PR
A NR RLRNER PR
AN RPNE R
AN RPNE R

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 48, FUEL INJECTION LINE

i (A)=3GM30 (D)=3GM30C
Fig.48. FUEL INJECTION LINE (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

128390-59810 PIPE (1), F. INJECT.
128390-59820 PIPE (2), F. INJECT.

. 8 PREIE ST/ A T :
F'g' FUEL | NJECTION PIPE 128390-59830 PIPE (3), F. INJECT.

123372-59100  CLAMP
121250-59860  RETAINER (B)
26106-060162  BOLT M 6X 16 PLATED

o bh|lwNE
N N
AR NP PR
AR NP PR

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.49. FUEL LINE

P/C NEWS No:YOOF5062-2
PUBL | SHED: 2600/11

Fig.4

@—3

e—17

17

REFER TO FL46

REFER YO FIG.43

2
3—g 17
HS—CA—'@ !
12 W__S”i

R
FUEL PIPE

REFER TO FI0.44

O0CF10-G50602 49. FUEL LINE

3GM30
3GM3OVE

27—@

22 &
1371

&h
&

25
17—

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 124450-39240  RETAINER, PIPE 1 1 1 1
2 1 128370-59010  PIPE (A) ASSY, FUEL 1 1 1 1
I 21 1 119173-59120  PIPE 11 S
(A=*1997.01) (B=*1997.01)
3 1 23857-060000  JOINT BOLT 6 2 2 2 2
4 1 104884-59170  GASKET 1 1 1 1
5 1 128370-59081  PIPE, FUEL OIL (B) 1 1 1 1
10 1 105582-59150  BOLT, PIPE JOINT 1 1 1 1
11 1 103854-59191  BOLT W/PLUG & SEAL 1 1 1 1
12 2 103854-59201  BOLT, JOINT 1 1 1 1
13 2 124060-59380 PLUG 1 1 1 1
14 2 22190-060002  SEAL WASHER 6S 1 1 1 1
I 15 1 22117-080000 WASHER 8 1 1 1 1 z
(A=*1997.01) (B=*1997.01) (C=*1997.01) (D=*1997.01)
16 1 23414-080000 GASKET 8, ROUND 1 1 1 1
| 16-1 1 22190-080002  SEAL WASHER 8S 1 1 1 1 N
(A=*2000.03) (B=*2000.03) (C=*2000.03) (D=*2000.03)
17 1 23414-120000 GASKET 12, ROUND 4 4 4 4
| 171 1 22190-120002  SEAL WASHER 12 4 4 4 4 N
(A=*2000.03) (B=*2000.03) (C=*2000.03) (D=*2000.03)
18 1 23414-120000  GASKET 12, ROUND 2 2 2 2
| 18-1 1 22190-120002  SEAL WASHER 12 2 2 2 2 N
(A=*2000.03) (B=*2000.03) (C=*2000.03) (D=*2000.03)
| 19 1 194440-51620  CLAMP, WIRE HARNESS 11
(A=*1997.01) (B=*1997.01)
I 20 1 104264-59020  JOINT 12, PIPE 11
(A=*1997.01) (B=*1997.01)
I 21 1 104264-59020  JOINT 12, PIPE 101
(A=*1997.01) (B=*1997.01)
| 22 1 128377-59550  PIPE,FUEL OIL CMP 11
(A=*1997.01) (B=*1997.01)
I 23 1 128296-59900  JOINT 1 1
(A=*1997.01) (B=*1997.01)
I 24 1 128296-59940  VALVE, CHECK 11
(A=*1997.01) (B=*1997.01)
| 25 1 23000-016000  CLAMP 16 2 2
(A=*1997.01) (B=*1997.01)
I 26 1 22190-120002  SEAL WASHER 12 4 4
(A=*1997.01) (B=*1997.01)
|27 1 23857-060000 JOINT BOLT 6 11 w

(A=*1997.01)

(B=*1997.01)

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 50, FUEL LINE(3GM30F/FVE)

1 A)=3GM30 D)=3GM30C
Fig.50. FUEL LINE(3GM30F/FVE) (=souso (@)=3cwsnc
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
7 NERS o Y 00FE 052 1 1 124450-39240  RETAINER, PIPE 101
PUBLISHED:2000/11 2 1 128390-59010  PIPE (A) ASSY, FUEL 101
. 5 0 MBNR17 (BGM30OF/FVE) | 21 1 119173-59120 PIPE 1 1 s
Fig. FUEL PIPE (3GM30F/FVE) (E=*1997.01) (F=+1997.01)
3 1 23857-060000  JOINT BOLT 6 2 2
4 1  104884-59170  GASKET 11
5 1 128370-59081  PIPE, FUEL OIL (B) 11
10 1 105582-59150  BOLT, PIPE JOINT 11
REFEA TO Fig. 44 11 1 103854-59191  BOLT W/PLUG & SEAL 11
12 2 103854-59201  BOLT, JOINT 11
13 2 124060-59380 PLUG 11
14 2 22190-060002  SEAL WASHER 6S 11
15 1 23414-080000 GASKET 8, ROUND 101
I 15-1 1 22190-080002  SEAL WASHER 8S 1 1 N
(E=*2000.03) (F=*2000.03)
16 1 23414-120000 GASKET 12, ROUND 4 4
| 16-1 1 22190-120002  SEAL WASHER 12 4 4 N
(E=*2000.03) (F=*2000.03)
17 1 23414-120000 GASKET 12, ROUND 2 2
| 17-1 1 22190-120002  SEAL WASHER 12 2 2 N
(E=*2000.03) (F=*2000.03)
| 18 1 194440-51620  CLAMP, WIRE HARNESS 1 1w
(E=*1997.01) (F=*1997.01)
| 19 1 104264-59020  JOINT 12, PIPE 1 1 W
(E=*1997.01) (F=*1997.01)
I 20 1 104264-59020  JOINT 12, PIPE 1 1w
(E=*1997.01) (F=*1997.01)
I 21 1 128377-59550  PIPE,FUEL OIL CMP 101
(E=*1997.01) (F=*1997.01)
REFER TO Fig. 43
| 22 1 128296-59900  JOINT 11
REFER TO Fig. 46 (E=*1997.01) (F=*1997.01)
I 23 1 128296-59940  VALVE, CHECK 11
(E=*1997.01) (F=*1997.01)
I 24 1 23000-016000 CLAMP 16 2 2
(E=*1997.01) (F=*1997.01)
2 | 25 1 22190-120002  SEAL WASHER 12 4 4
(E=*1997.01) (F=*1997.01)
ax I 26 1 23857-060000  JOINT BOLT 6 11
PREVIOUS (E=*1997.01) (F=*1997.01)

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 51, FUEL RETURN LINE

i (A)=3GM30 (D)=3GM30C
Fig.51. FUEL RETURN LINE oo (O)=senanc
(C)=3GM30B (F)=3GM30FVE

REF. LEV. PARTSNO. DESCRIPTION QTY |

(A (B (© O () B

. 1 1 128370-59500  PIPE, FUEL RETURN 1 1 1 1 1 1

Ei 5 'I MHREL/1T IPE 4 2 103288-39170  JOINT 8 101 1 1 1 1

g FUEL RETURN P 5 2 124450-39180  JOINT 1 1 1 1 1 1

6 2 124790-59530  JOINT 1 1 1 1 1 1

7 1 101147-59810  BOLT 8, PIPE JOINT 3 3 3 3 3 3

8 1 23414-080000 GASKET 8, ROUND 6 6 6 6 6 6

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.52. GOVERNOR DRIVING

HINFERE
Fig. 52 GOVERNOR EQUIPMENT

12 6
1

21 1 10 N

REFER TO FIG3 , 4

10

REFER 70O FIG.24

o
E N ]

o

o)

1918 16 23

0CF10-G50602 52 GOVERNOR DRIVING

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
W B © © E @
1 1 104211-42130  SPACER 11 1 1 1 1
2 1 171016-61100  WEIGHT, GOVERNOR 1 11 1
2-1 1 771016-61620 WEIGHT, GOVERNER 1 1 1 1 1 1 N
(A=*1982.07) (C=*1982.07) (D=*1982.07) (E=*1982.07)
I 4 2 104200-61200  WEIGHT, GOVERNOR 3 3 3 3 3 3
5 2 12157561220  PIN, GOVERNOR WEIGHT 3 3 3 3 3 3
6 1 721500-61560  LEVER ASSY, GOVERNOR 1 1 1 1 1 1
10 2 22322-030200  TAPER PIN 3X20 2 2 2 2 2 2
11 2 22351-030012  SPRING PIN 3X12 1 1 1 1 1 1
12 1 121575-61160  LEVER ASSY, CONTROL 1 1 1 1
| 121 1 121575-61161  LEVER ASSY, CONTROL 1 1 1 1 1 1 N
(A=E14187) (C=E00396) (D=E01638) (E=E14136)
15 1 122410-61650  BEARING, NEEDLE 2 2 2 2 2 2
16 1 121000-61600  SLEEVE, GOVERNOR 11 1 1 1 1
17 1 121575-61620  SUPPORT 1 1 1 1 1 1
18 1 12157561710  NEEDLE BEARING 11 1 1 1 1
19 1 12157561720  COLLAR, BEARING 11 1 1 1 1
20 1 121575-66310  SPRING, STARTING 1 1 1 1 1 1
21 1 22242-000100  CIRCLIP 10 11 1 1 1 1
22 1 22312-040080  PIN 4X8,STRAIGHT 2 2 2 2 2 2
23 1 22351-040008  SPRING PIN 4X 8 2 2 2 2 2 2
24 1 26106-060282  BOLT M 6X 28 PLATED 2 2 2 2 2 2
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 53 CONTROL DEVICE

1 A)=3GM30 D)=3GM30C
Fig.53. CONTROL DEVICE EB;:%MSOVE EE;:?’GMSOF
(C)=3GM308B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) O (E ¢
1 1 128270-66010  SPRING, REGULATOR 1 1 1 1 1 1
. 5 3 EitEiE 2 1 121575-66051 HANDLE, REGULATOR 101 1 1 1 1
Fig. CONTROL DEVICE 3 1 121000-66090  LEVER ASSY, REGULAT 101 1 1 1 1
6 1 22242:000120 CIRCLIP 12 1 1 1 1 1 1
REFER TO FIG3 , 4 7 1 24311-000090 O-RING 1A P-9.0 1 1 1 1 1 1
8 1 26366-080002 NUT M8 101 1 1 1 1
9 1 12157566200  SPRING, REGULATOR 1 1 1 1 1 1
8
2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

0CF10-G50602 54 |DLE ADJUSTER
i (A)=3GM30 (D)=3GM30C
F|954 IDLE ADJUSTER (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY

(A B (©) DO () (A
) . 1 1 121575-66800 SCREW, ADJUST 1 1 1 1 1 1
) 54 PARKWT v A3 2 1 121575-66850  RETAINER 1 1 1 1 1 1
Fig. IDLE ADJUSTER 3 1 26756-060002 LOCK NUT 6 1 1 1 1 1 1

REFER TOFIG.Y & 4

/
N

il

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 55 FUEL CONTROL DEVICE

i (A)=3GM30 (D)=3GM30C
Fig.55. FUEL CONTROL DEVICE (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

\ 1 1 128270-66550 CONTROLLER ASSY 1 1 1 1 1 1

Fig. 5 5 %*éﬁ“&ﬂéﬁﬁ OL DEVICE 6 1 121575-66800 SCREW, ADJUST 1 1 1 1 1 1
7 1 128170-66870 CAP NUT M6 1 1 1 1 1 1

" 7 8 1 128170-66880 CAP NUT M12 1 1 1 1 1 1

8 10 9 1 22451-100000 WIRE 1.0 1 1 1 1 1 1

@ n 10 1  23414-060000 GASKET 6, ROUND 2 2 2 2 2 2

® 10 11 1 26756-060002 LOCK NUT 6 1 1 1 1 1 1

12 1 128170-66890 LOCK NUT M12 1 1 1 1 1 1

gi 6 13 1 43400-500450 SEAL WASHER 12S 2 2 2 2 2 2

14 1 135210-61090 LEAD 1 1 1 1 1 1

REFER TO FIG.3 , 4

141312 13

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.56. ENGINE STOP DEVICE

. BRA{EIL BB
F'8-56 ENGINE S%-UP DEVICE

REFER TO FIG.3 , 4

"
‘ 7812
S 3

0CF10-G50602 56 ENGINE STOP DEVICE
(A)=3GM30
(B)=3GM30VE
(C)=3GM30B

REF. LEV. PARTS NO. DESCRIPTION

G

(D)=3GM30C

(E)=3GM30F

(F)=3GM30FVE

QTY |
B () O (E) (¢

1 1 121575-66510 LEVER ASSY, ENG,STOP 1 1 1 1
3 2 104211-03770 PLATE 1 1 1 1
4 1 124250-03640 SCREW, STOP 1 1 1 1
5 1 121575-66550 CAM 1 1 1 1
6 1 121575-66580 SPRING, RETURN 1 1 1 1
7 1 22117-060000 WASHER 6 1 1 1 1
8 1 22217-060000 SPRING WASHER 6 1 1 1 1
9 1 22322-030160  TAPER PIN 3X16 1 1 1 1
10 1 24311-000070 O-RING 1A P-7.0 1 1 1 1
11 1 26557-050122 SCREW M 5X 12 1 1 1 1
12 1 26716-060002 NUT 6 1 1 1 1
13 1 26756-050002 LOCK NUT M 5 PLATED 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 57 SPEED REMOTE CONTROL

Fig.57. SPEED REMOTE CONTROL E‘B‘;jggmggw gzggmggg
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) O (E ¢
. . 1 1  105311-67100  BRACKET, CABLE 1 1 1 1 1 1
Fi 5 7 AE—-FKUEQ 2 1 41710-000410 CLAMP 101 1 1 1 1
g SPEED REMOTE CONTROL 3 1 105311-67200 RETAINER, JOINT 101 1 1 1 1
7 2 22242000100 CIRCLIP 10 1 1 1 1 1 1
8 1  121575-67580 BRACKET, CABLE 1 101 1
| 81 1 12157567581 BRACKET, CABLE 1 1 1 1 1 1 N
(A=E14020) (C=E00396) (D=E01583) (E=E14015)
9 1 22414-250150  COTTER PIN 2.5X15
| 91 1 22360-080000 SNAP PIN 8 1 1 1 1 1 1 N
(A=E09572) (C=E00292) (D=E01006) (E=E09571)
10 1 26106-060102 BOLT M 6X 10 PLATED 2 2 2 2 2 2
11 1 26106-060122 BOLT M 6X 12 PLATED 101 1 1 1 1
12 1  26557-050122  SCREW M 5X 12 2 2 2 2 2 2

REFER TO FIG.3 , 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 58 HAND START

i (A)=3GM30 (D)=3GM30C
F|958 HAND START (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 128170-76790  HANDLE, STARTING 101 1

NCKZRZ— b
Fig.sa HAND START

L TOD

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.59. STARTING MOTOR

ZE—F4TE—%
Fig. 59 STARTING MOTOR

REFER TO FIG.6, 7

{2+ -11—=JFIC.TORM
COMPONENT PARTS:REFER TO Fla._ 70

0CF10-G50602 59 STARTING MOTOR

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE

REF. LEV. PARTSNO. DESCRIPTION QTY I

A B € ©O E ¢
1 1 128170-77010 STARTER 1 1 1 1 1 1
2 1  124550-77030 COVER, TERMINAL 1 1 1 1 1 1
3 1 22217-080000 SPRING WASHER 8 1 1 1 1 1 1
4 1 26106-100302 BOLT M10X 30 PLATED 2 2 2 2 2 2
5 1 26756-080002 LOCK NUT M 8 PLATED 1 1 1 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 0. GENERATOR

i (A)=3GM30 (D)=3GM30C
Flg'GO' GENERATOR (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

129772-77200 GENERATOR(12V-55A)
128271-77330  ADJUSTER, BELT
128670-77350  V-BELT (A-31)

, SrtL—4 ot
Flg-6o GENERATOR

26106-080302 BOLT M 8X 30 PLATED
128271-77340 BOLT M 8X120

N N
R N e N

e N I N S

~Njo o slw N e
RN R Rk R
RN R Rk R

5
' 26366-080002  NUT M8
1 26106-100162 BOLT M10X 16 PLATED Z
j (A=EXXX) (C=EXXX) (D=EXXX)
REFER T0 FI6.40 l/ 'g;“fp—o""*"nﬂ 71oM
\ o) NT PARTS: REFER TO FIc. 71

ol — 2UCHRS
FIX TG GEARS HOUSING

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 1. GENERATOR

i (A)=3GM30 (D)=3GM30C
F|961 GENERATOR (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

129772-77200 GENERATOR(12V-55A)
128271-77330  ADJUSTER, BELT
124732-42290  V-BELT (A-37)

) 6 'l CrxdlL—%
Fig. GENERATOR
26106-080302 BOLT M 8X 30 PLATED
5 128271-77340 BOLT M 8X120

R N e N

~Njo o slw N e
N T = = N [ RS
e N I N S

26366-080002 NUT M 8
26106-100162 BOLT M10X 16 PLATED Z
(E=EXXX)

1-F=—JFIG.71 M
COMPONENT PARTS: REFER TO FIG. 71

r—Z =Bt
FIX TO GEARS HOUSING

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 g2 BATTERY SWITCH

1 A)=3GM30 D)=3GM30C
Fig.62. BATTERY SWITCH (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
INYFYRAYF 1 1 123310-77640  SWITCH, BATTERY 1 1 1 1 1 1
Fig 62 BATTERY SWiTCH 2 1 22724-800380 SCREW 8X 38 2 2 2 2 2 2

Remarks
1)OPTIONAL FOR 3GM30,3GM30VE,3GM30C,
3GM30F & 3GM30FVE N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 3. WIRE HARNESS

i A)=3GM30 D)=3GM30C
Fig.63. WIRE HARNESS ouo (O=s6ns0C
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B () O (E) R
1 1 128270-77921 HARNESS, WIRE 1 1 1 1
. 63 Al CATE 93 | 1-1 1 128271-77920 HARNESS, WIRE 1 1 1 1 S
Fig. WIRE HARNESS (A=E14020) (C=E00396) (D=E01583) (E=E14015)
I 12 1 128271-77921  HARNESS, WIRE 1 1 1 1 1 1 N
,l:?;ﬁmus (A=E14187) (C=E00396) (D=E01643) (E=E14181)
2 2  46150-003680 FUSE 30A 1 1 1 1 1 1
3 1 124770-77940 PROTECTOR 1 1 1 1 1 1
4 1 124070-77950 CLAMP 1 1 1 1 1 1
5 1 26106-080142 BOLT M 8X 14 PLATED 1 1 1 1 1 1
6 1 128170-77500 HARNESS, WIRE 1 1 1 1
| 6-1 1 128391-77700 HARNESS, WIRE(3M 1 1 1 1 1 1 S
(A=E14020) (C=E00396) (D=E01583) (E=E14015)

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.64. CLUTCH

Figbd T TvF

COEBEFAFAMRBLTVEEA,

0CF10-G50602 §4. CLUTCH

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 128371-81010 CLUTCH KM3A 1=2.36 1 1 1
11 1  128374-81110  CLUTCH KM3P 1=2.36 1 1 1 N
(A=E01888) (C=E00146) (E=E01888)
2 1 128371-81020 CLUTCH KM3A I=2.61 1 1 1
I 21 1 128374-81120  CLUTCH KM3P I=2.61 1 1 1 N
(A=E01888) (C=E00146) (E=E01888)
3 1 128371-81030  CLUTCH KM3A 1=3.20 1 1
I 31 1  128374-81130  CLUTCH KM3P 1=3.20 1 1 N
(A=E01888) (E=E01888)
4 1 128371-81050  DISK, DAMPER 1 1 1
I 41 1 177070-03501  DISK (NON-ASB.) 1 1 1 1 1 N
(A=E11483) (C=E00343) (E=E11458)
5 1 26013-080142 BOLTM8X 14 6 6 6 6 6
6 1 26106-080282  BOLT M 8X 28 PLATED 8 8 8
6-1 1 26106-080502  BOLT M 8X 50 PLATED 8 S
(C=E00109)
I 62 1 26106-080282  BOLT M 8X 28 PLATED 8 S
(C=E00146)
7 1 128171-81150  SPACER 1 w
(C=E00109)
| 71 1 128171-81150  SPACER 1 z
(C=E00146)
8 1 128374-81310 CLUTCH ASSY 1=2.36 1 1
9 1  128374-81320  CLUTCH ASSY I=2.61 1 1
10 1 128374-81330  CLUTCH ASSY 1=3.20 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



OCF10-G50602 0CF10-G50602 g5 DUMPER DISK

1 A)=3GM30 D)=3GM30C
Fig.65. DUMPER DISK EBgzseMSOVE EE;:3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 128371-81050  DISK, DAMPER 1
HoINF1RY 11 1 177070-03501  DISK (NON-ASB.) 1 N
Fig. 65 DUMPER DISK (D=E01177)
2 1 26013-080142 BOLT M 8X 14 6

REFER TO FIc.24

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 g5, TAPER COUPLING

I A)=3GM30 D)=3GM30C
Fig.66. TAPER COUPLING (esowso (O)=sousoc
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A _(B) ©) (®) (E) (F)
1 1 48110-028063 COUPLING 28, TAPER 1 1 1
. 6 F=NhyFULJ 11 1  48110-025063 COUPLING 25, TAPER 1 N
Fig. 6 TAPER COUPLING (C=E00364)
2 1 48110-032411  SCREW 101 1 1
3 1 26756-080002 LOCK NUT M 8 PLATED 1 1 1 1
4 1 26106-100322  BOLT M10X 32 PLATED 4 4 4 1
5 1 26706-100002  NUT M10 4 4 4 1

Remarks
1)OPTIONAL FOR 3GM30 & 3GM30VE N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 g7 CLUTCH REMOTE CONTROL

1 A)=3GM30 D)=3GM30C
Fig.67. CLUTCH REMOTE CONTROL (=souso (O)=scusoc
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A (B (©) () () (F)

1 1 128170-86300 BRACKET, CABLE 1 1 1 101

PS5y FYFaL 2 1  26106-060142 BOLT M 6X 14 PLATED 2 2 2 2 2

Fig. 67 CLUTCH REMOTE CONTROL 3 1  41710-000410 CLAMP 1 1 1 1 1

4 1 121574-86320 RETAINER 1 1 1 11

5 1 26557-050122 SCREW M 5X 12 2 2 2 2 2

6 1 22212-050000  SPRING WASHER 5 2 2 2 2 2

REFER TO FIG.6

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 68, PANEL(A-TYPE)

i - (A)=3GM30 (D)=3GM30C
F|g68 PAN EL(A TYPE) (B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B (€ O E @

1 1 128270-91001 PANEL ASSY, INSTRUM 1 1 1 1 1
. 68 2 2 128270-91010 HOUSING, PANEL 1 1 1 1 1
Fig. 3 2 128270-91020 PACKING 1 1 1 1 1
4 2 128270-91031 HARNESS, WIRE 1 1 1 1 1
aa 5 2 128270-91040 LAMP, PILOT 3 3 3 3 3
MW /—W 6 3  46150-001110 BULB(12V3W/G11.BA9S) 3 3 3 3 3
s 7 2 128270-91230 COVER 1 1 1 1 1
- 1 8 2 124070-91250 SWITCH W/KEY 1 1 1 1 1
&7 9 3 124070-91290 KEY, SWITCH 1 1 1 1 1
10 3 26716-050002 NUT M 5 4 4 4 4 4
11 3 22217-050000 SPRING WASHER 5 4 4 4 4 4
12 2 124070-91300 SWITCH 1 1 1 1 1
13 2 128270-91350 BUZZER, ALARM 1 1 1 1 1
14 2 128270-91360 PACKING, BUZZER 1 1 1 1 1
15 2 128170-91810 SCREW M5 4 4 4 4 4
16 2 128170-91820 WASHER 5 4 4 4 4 4
17 2 128170-91830 PLATE NUT M5 4 4 4 4 4
| 18 1 128391-77860 HARNESS, WIRE 1 1 1 1 1 W
(A=E14020) (C=E00396) (E=E14015)
18
Remarks
1)OPTIONAL FOR 3GM30,3GM30VE,3GM30F,
3GM30FVE N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 9. TOOL

1 A)=3GM30 D)=3GM30C
Flg'69' TOOL EB;:SGMSOVE EE;:3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A (B (©) O (E ¢

1 1 704507-92100  BOX ASSY, TOOL 1 1 1 1 1 1

. 69 Is 3 2 28110-100130 WRENCH 10X13 1 1 1 1 1 1

Fig. TooL 4 2  28110-120140  WRENCH 12X14 101 1 1 1 1

5 2 28110-170190 WRENCH 17X19 1 1 1 1 1 1

6 2 28110220240  WRENCH 22X24 101 1 1 1 1

7 2 104200-92350  DRIVER, SCREW 101 1 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 70, STARTING MOTOR COMPONENT PART

Fig.70. STARTING MOTOR COMPONENT PART (-sous (O-sema0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

3 . 1 1 128170-77010  STARTER 1 1 1 1 1 1
. 70 AY—=F 4 2 TE—F A F—IN=Y 2 2 X211451005  ARMATURE 101 1 1 1 1
Fig. STARTING MOTOR COMPONENT PART 3 2 X21148110 WASHER SET, THRUST 1 01 1 1 1 1
4 2 X21147155 STOPPER SET, PINION 1 1 1 1 1 1

5 2 X211462101 COIL ASSY, FIELD 101 1 1 1 1

6 3 X21143215 SCREW, CORE 4 4 4 4 4 4

7 3 X21145312 BRUSH (+) 2 2 2 2 2 2

8 2 X211413005 COVER ASSY 101 1 1 1 1

9 3 X21145352 METAL 101 1 1 1 1

10 2 X211433101 HOLDER 1 1 1 1 1 1

11 3 X21148313 BRUSH (-) 2 2 2 2 2 2

12 3 X2114314 SPRING 4 4 4 4 4 4

13 2 X21144454 PLATE 1 1 1 1 1 1

14 2 X211415006 PINION ASSY 101 1 1 1 1

15 2 X211476503 CASE ASSY 101 1 1 1 1

16 3 X21144661 METAL, GEAR CASE 1 1 1 1 1 1

17 2 X21146963 COVER 101 1 1 1 1

18 2 X21149652 LEVER SET, SHIFT 101 1 1 1 1

19 2 X211447009 SWITCH 1 1 1 1 1 1

20 2 X21148852 BOLT, THROUGH 2 2 2 2 2 2

21 2 X21142835 SCREW SET 2 2 2 2 2 2

22 2 X21145866 BOLT 2 2 2 2 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.71. GENERATOR COMPONENT PART

DR —=FAF—N—
ng7l GENERATOR CUMPUNENT PART

0CF10-G50602 71, GENERATOR COMPONENT PART

Remarks
2) NOT ILLUSTRATED

(D)=3GM30C
(E)=3GM30F
(F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B © © E
1 1 12977277200  GENERATOR(12V-55A) 11 1 1 1 1
2 2 XL15571001 ROTOR ASSY 11 1 1 1 1
3 3 X6201SD BALL BEARING 1 1 1 1 1 1
4 2 XL15542001 STATOR ASSY 11 1 1 1 1
5 2 XL15553002 COVER ASSY, REAR 11 1 1 1 1
6 3 XL22553012 COVER, REAR 1 1 1 1 1 1
7 3 XL1556315 REGULATOR ASSY,BRUSH 1 1 1 1 1 1
8 4 XL2255330 BRUSH ASSY 1 1 1 1 1 1
9 4 XL12013262 BRUSH 2 2 2 2 2 2
10 4 XTR1Z63 REGULATOR 1 1 1 1 1 1
11 4 XL2251318 CONDENCER ASSY 1 1 1 1 1 1
12 4 XL13513134 BOLT M5 2 2 2 2 2 2
13 3 XL2253320 DIODE ASSY 11 1 1 1 1
14 2 XL2253400 FRONT COVER ASSY 11 1 1 1 1
15 3 XL15014042 BEARING RETAINER 1 1 1 1 1 1
16 3 X6203BM BALL BEARING 11 1 1 1 1
17 2 XL22555001 PULLEY ASSY 1 1 1 1
| 171 2 XL1557500 PULLEY ASSY 1 1 1 1 1 1 N
(A=E06576) (C=E00254) (E=E06565)
18 2 XL15018015 BOLT, THROUGH 4 4 4 4 4
19 2 XL1501810 NUT ASSY, PULLEY 11 1 1 1 1
20 2 XL15028001 SCREW ASSY 1 1 1 1 1 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.72. MIXING ELBOW(OPTIONAL)

SXOUTIILREF T a)
Fig-72 MIXING ELBOW(OPTIONAL)

1
i

REFER TO Fi0. 16

0CF10-G50602 72 MIXING ELBOW(OPTIONAL)

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY
A B () DO () (A
1 1 124070-13520  ELBOW, MIXING 1 1 1 1
3 2 124070-13300 ELBOW (PT3/8) 1 1 1 1
4 2 27233-250000 PLUG 25 1 1 1 1
5 1  104214-13580  JOINT 1 1 1 1
6 1 128370-49250  PIPE, COOLING WATER 1 1 1 1
7 1 23000-025000 CLAMP 25 2 2 2 2
8 1 128370-13610  ELBOW, EXHAUST 1 1 1 1
9 1 26116-080402 BOLT M 8X 40 PLATED 2 2 2
9-1 1 26203-080452  BOLT M 8X 45 2 2 2 2
(A=E01538) (C=E00133) (D=E00212)
10 1  26116-080602 BOLT M 8X 60 PLATED 2 2 2
10-1 1 26203-080652 BOLT M 8X 65 2 2 2 2
(A=E01538) (C=E00133) (D=E00212)
11 1 128370-13230  GASKET 1 101
(A=E01538) (C=E00133) (D=E00212)
11-1 1 128370-13231  GASKET 1 1 1 1
(A=E05446) (C=E00215) (D=E00123)
12 2 121575-49300  JOINT PT 3/8 1 1 1 1
(A=E01538) (C=E00133) (D=E00212)
13 2 128370-13220  SPACER 1 1 1 1
(A=E01538) (C=E00133) (D=E00212)
14 1 128370-13200 GASKET 1 11
| 14-1 1 128370-13201  GASKET, (NON-ASB.) 1 1 1 1
(A=E11532) (C=E00343) (D=E01203)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 73 MIXING ELBOW(OPTIONAL)

Fig.73. MIXING ELBOW(OPTIONAL) (-sous (O-sema0c
(C)=3GM30B (F)=3GM30FVE

REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 124070-13520  ELBOW, MIXING 101
3 2 124070-13300 ELBOW (PT3/8) 101
4 2 27233-250000 PLUG 25 11
5 1  104214-13580  JOINT 1 1
6 1 128690-49250  PIPE, COOLING WATER 11
7 1 23000-025000 CLAMP 25 2 2
8 1 128370-13610  ELBOW, EXHAUST 11
9 1 26203-080402 BOLT M 8X 40 2 2
10 1 26203-080602 BOLT M 8X 60 2 2

11 1 128370-13200 GASKET 1 w

(E=FROM 1ST)
| 111 1 128370-13201  GASKET, (NON-ASB.) 1 1 N

(E=E11515)

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

0CF10-G50602 74, | UB.OIL WASTE PUMP(OPTIONAL)
Fig.74. LUB.OIL WASTE PUMP(OPTIONAL)

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY
A (B (©) () () (F)
1 1 28210-000080 PUMP 1 1 1 1 1 1
2 1 128275-39710  PIPE, LUB OIL 1 1 1 1 1 1
3 1 23080-018000 CLAMP 18 3 3 3 3 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 75 ELECTRIC BILGE PUMP(12V)(OP)

i (A)=3GM30 (D)=3GM30C
Fig.75. ELECTRIC BILGE PUMP(12V)(OP) (sewso (O)=sousoc
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
EﬁgLr\I‘%\mE DNOZ ; YO(BF75062—4 A (B () O () ¢
- 1 1 977782-00122  PUMP(12V), BILGE 1 1 1 1 1 1
I 2 2 XBP2901200 MOTOR ASSY. 1 1 1 1 1 1
| 21 2 XBP1902200 MOTER ASSY 1 1 1 1 1 1
3 2 XBP1901300 PUMP SET 1 1 1 1 1 1
4 2 XBP1902400 VACUUM SWITCH ASSY 1 1 1 1 1 1
o5 ASSY Tl ﬁggﬂ; 5 2 XBP1905500 CABLE ASSY. 1 1 1 1 1 1
MOTOR ASSY 6 2 XBP1902810 STRAINER 11 1 1 1 1
7 2 XBP1901820 OUTLET 11 1 1 1 1
8 2 XBP1901830 HOSE 1 1 1 1 1 1
9 2 XBP1901910 SPACER 1 1 1 1 1 1
N2 LRA Y FASSY 10 2 XBP1901920 CLAMP 1 1 1 1 1 1
YACUUM SWITCH ASSY 11 2 XBP1901950 SCREW SET 11 1 1 1 1
12 2 947859-20010  IMPELLER 1 1 1 1 1 1
RNyFl)— RAI—FA LTI yF
BATTERY START SWITCH
NEIGLRL s F
R VACUUM SWITCH
[_ - L KT ASSY
PUMPASSY
Remarks Yes No Yes No
(M)MISPRINT:REFER TO THE NEXT ITEM. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.76. KINGSTON COCK(OPTIONAL)

0CF10-G50602 76, KINGSTON COCK(OPTIONAL)
(A)=3GM30
(B)=3GM30VE
(C)=3GM30B

REF. LEV. PARTS NO. DESCRIPTION

(A

(D)=3GM30C
(E)=3GM30F
(F)=3GM30FVE
QTY |
B) (©) O (B

43662-015020 COCK ASSY, SEA WATER
124223-49050 PIPE, COOLING WATER
23000-025000 CLAMP 25

43666-020951 COVER, STRAINER
22724-800380 SCREW 8X 38

aObhwNER
N =

N N
o~

A RN R R
J

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 77 FUEL TANK(OPTIONAL)

i (A)=3GM30 (D)=3GM30C
Fig.77. FUEL TANK(OPTIONAL) (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A (B (©) () () (F)

4/~ PN 1 1 83213-003012  TANK (30L), FUEL 1 1 1 1 1 1

Fig 77 ﬁfé? -T/AIJN I?{Oji’:{l ?] Iﬁ)L) 2 1 124070-59060  PIPE, FUEL OIL 1 1 1 1 1 1

3 2 124070-59130  PIPE, FUEL OIL 1 1 1 1 1 1

6 2 138603-59380  CAP NUT 1 1 1 1 1 1

7 2 23010-014000 CLAMP 14 2 2 2 2 2 2

3 €

T ——

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 78, ENGINE STOP CABLE(OPTIONAL)

Fig.78. ENGINE STOP CABLE(OPTIONAL) (-sousn (O-sema0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1  104271-67550  CABLE L=3000 1 1 1 1 1 1

. AbyIr—Ti(F T3
F'8-78 ENGINE STOP CABLE (OPTIONAL)

—— L]&O

REFER TO FIG.3 , 4

REFER 10 Fi0.56

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.79. TAPER COUPLING(OPTIONAL)

_ F—n\AwFTYTFHTay)
F'8-79 TAPER COUPLING(OPTIONAL)

0CF10-G50602 79, TAPER COUPLING(OPTIONAL)

Remarks
1)SELECT PART.

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B € ©O E ¢
1 1 48110-032502 COUPLING 1 1
2 1 48110-032411 SCREW 1 1
3 1 26756-080002 LOCK NUT M 8 PLATED 1 1
4 1 26106-100322 BOLT M10X 32 PLATED 4 4
5 1 26706-100002 NUT M10 4 4
6 1 48110-028063 COUPLING 28, TAPER 1 1 W
(E=EXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 80, COUPLING(OPTIONAL)

1 A)=3GM30 D)=3GM30C
Fig.80. COUPLING(OPTIONAL) (-sous (O)-3ewa0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

" A PN 1 1 105583-85900 COUPLING (22), SOLID 101 101

Fig 80 gjgﬁ le; 'IJ N G?O(P?j{ Ij[.]i AEL )J) 2 1 26106-100322  BOLT M10X 32 PLATED 4 4 4 4

’ 3 1 26706-100002  NUT M10 4 4 4 4

Yes

N:Old g New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 81, STRAIGHT COUPLING(OPTIONAL)

Fig.81. STRAIGHT COUPLING(OPTIONAL) E‘B\;zggmggw gzggmggg
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
A (B (©) () () (F)
_ 8 'I Abb=FAv TN oG HTay) 1 1 45414-500260 COUPLING (16) 1 1 1 1
Fig. STRAIGHT COUPLING(OPTIONAL) 2 1 26106-100322  BOLT M10X 32 PLATED 4 4 4 4
3 1 26706-100002  NUT M10 4 4 4 4
A
™Na
/
12

Yes Yes

N:Old g New, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 82~ SLIT COUPLING(OPTIONAL)

Fig.82. SLIT COUPLING(OPTIONAL) (oo (rsousoc
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B € ©O E ¢
N > ~ 1 1 104214-83980 COUPLING (20), SLIT 1 1 1 1 1
I » W <
F‘-ig 8 2 SL {TJ [}{[]731] PL1 (Dbpv-g- DjN’A/L? J) 2 1 26106-100322 BOLT M10X 32 PLATED 4 4 4 4 4
3 1 26450-080282 BOLT M 8X 28 4 4 4 4 4
4 1 26706-100002 NUT M10 4 4 4 4 4
g—
4
—_
L\Q
i)
1 2
N:Old+ <esg New, Q:Old+— = New, R:Old ::z New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 83, SINGLE LEVER CONTROL(OPTIONAL)

Fig.83. SINGLE LEVER CONTROL(OPTIONAL) (-sous (O-sema0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 128170-86500 MOUNT 1 1 1 1 1 1
2 1 196311-34250 HEAD, REMOTE-CONTROL 1 1 1 1
2-1 1 41730-000680 HEAD, REMOTE-CONTROL 1 1 1 1 1 1 s
(A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
3 1 41710-000380  CABLE L=4000 2 2 2 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 84, PANEL(B-TYPE)(OPTIONAL)

1 A)=3GM30 D)=3GM30C
Fig.84. PANEL(B-TYPE)(OPTIONAL) EB;ZSGMBOVE EE;:?,GMSOF
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® € O E ©

1 1 128170-91001  PANEL ASSY, INSTRUM 1 1 1 1 1 1
_ 84 HREBE(BEA N HTa) 12 2 128170-91010  HOUSING, PANEL 1 1 1 1 1 1
Fig. PANEL (B-TYPE) (OPTIONAL) I3 2 128170-91020  GASKET 11 1 1 1 1
I 4 2 128170-91031  HARNESS, WIRE 11 1 1 1 1
REFER TO FIG.87 5 3 46150-001110  BULB(12V3W/G11.BA9S) 4 4 4 4 4 4
| 6 2 128170-91100 TACHOMETER (P=97) 11 1 1 1 1
7 3 46150-001110  BULB(12V3W/G11.BA9S) 1 1 1 1 1 1
8 3 26716-050002 NUTM5 2 2 2 2 2 2
9 3 22217-050000  SPRING WASHER 5 2 2 2 2 2 2
|10 2 124070-91250  SWITCH W/KEY 1 1 1 1 1 1
11 3 124070-91290  KEY, SWITCH 1 1 1 1 1 1
12 3 26716-050002 NUT M5 4 4 4 4 4 4
13 3 22217-050000  SPRING WASHER 5 4 4 4 4 4 4
| 14 2 124070-91300  SWITCH 1 1 1 1 1 1
|15 2 12817091310  SWITCH, LAMP 1 1 1 1 1 1
| 16 2 10427191351  BUZZER 1 1 1 1 1 1
17 2 128170-91810  SCREW M5 6 6 6 6 6 6
| 18 2 128170-91820 WASHERS5 6 6 6 6 6 6
I 19 2 128170-91830  PLATE NUT M5 6 6 6 6 6 6
20 1 128170-91160  SENSOR, TACHOMETER 11 1 1 1 1
|21 1 128391-77860  HARNESS, WIRE 11 1 1 1 1 W
(A=E14020) (C=E00396) (D=E01583) (E=E14015)

20

:?4m44»n¢vydcmﬁ

FIX TO FLYWHEEL HOUSING

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 85 PANEL(B-TYPE,NEW,OPTIONAL)

Fig.85. PANEL(B-TYPE,NEW,OPTIONAL) s (O-3Gu30C
(C)=3GM30B (F)=3GM30FVE
T REF. LEV. PARTSNO. DESCRIPTION QTY I
3 2 129574-91870 WIRE 1
4 2 124617-91980 BULB 6
| 5 2 119183-91860 WIRE 1
| 5-1 2  128391-91260 BOX, ARARM 1
6 2 128391-91860 WIRE 1
7 2 128391-91700 PACKING 1
8 2 129170-91650 COVER 1
9 2 129574-91410 BRACKET 1
10 2 121575-91250 SWITCH W/KEY 1
11 2 123482-91291 KEY, SWITCH 1
12 2 104271-91352 BUZZER 1
13 2 129170-91800 SWITCH 1
14 2 129574-91780 CAP 2
15 2 129574-91790 SWITCH 1
16 2 120324-91690 BLIND 1
17 2 129170-91810 BLIND 1
18 2 128391-91930 PANEL 1
19 2 129574-91620 COVER 1
20 2 129574-91420 BRACKET 1
21 2 129574-91720 GASKET 1
22 2 128391-91640 COVER 1
23 2 128391-91440 PLATE 1
24 2 128391-91740 GASKET 1
25 2 120324-91610 COVER 1
26 2 129574-91710 GASKET 1
27 2 129574-91750 GASKET 1
28 2 129574-91770 KNOB 2
29 2 129574-91650 COVER 1
30 2 127692-91410 SCREW 8
31 2 127692-91440 SCREW 4
32 2 127692-91450 SCREW 2
33 2 128391-91850 HARNESS, WIRE 1
34 3  124617-91990 FUSE (3A) 1
35 2 127687-91870 BOLT 6X 35 6
36 2 127687-91880 WASHER 6
| 37 2 129574-91760 BLIND 1 W
(C=*1994.01)
38 1 128391-77700 HARNESS, WIRE(3M 1
\/QQ
Remarks
(1)FOR 3GM30B TYPE NEW PANEL
(E/#00396)
(M)MISPRINT:REFER TO THE NEXT ITEM. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 86, PANEL(A-TYPE)(OPTIONAL)

Fig.86. PANEL(A-TYPE)(OPTIONAL) E‘B‘;zggmggw gzggmggg
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) O (E ¢

1 1 128371-91000  PANEL ASSY, INSTRUM 1

B AN FH T aY) 2 2 128270-91010 HOUSING, PANEL 1

Fig.86 PANEL (A-TYPE) (OPTIONAL) 3 2 128270-91020  PACKING 1
4 2 128371-91030  HARNESS, WIRE 1

5 2 128270-91040  LAMP, PILOT 4

6 3 46150-001110  BULB(12V3W/G11.BA9S) 4

7 2 124070-91250  SWITCH W/KEY 1

8 3 124070-91290  KEY, SWITCH 1

9 3 26716-050002 NUT M5 4

10 3 22217-050000 SPRING WASHER 5 4

11 2 124070-91300 SWITCH 1

12 2 128270-91350  BUZZER, ALARM 1

13 2 128270-91360  PACKING, BUZZER 1

14 2 128170-91810 SCREW M5 4

15 2 128170-91820 WASHER 5 4

16 2 128170-91830  PLATE NUT M5 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 87, EXTENSION WIRE(OPTIONAL)

Fig.87. EXTENSION WIRE(OPTIONAL) -sous (O-sema0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

. . 1 1 128170-77500 HARNESS, WIRE 1 1 1 1 1 1
87 IHRFYava—F#F T3y
Fig. EXTENSION WIRE (OPTIONAL)

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 88 SPECIAL TOOL(OPTIONAL)

Fig.88. SPECIAL TOOL(OPTIONAL) (-sous (O-sema0c
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B (€ O E @

1 1 728270-92400  TOOL, ASSY, SPECIAL 1 1 1 1 1 1
2 2 124550-35350  WRENCH, FILTER 1 1 1 1 1 1
3 2 101200-92140  TOOL, PISTON&RING 1 1 1 1 1 1
4 2 101104-92180 PULLER, NOZZLE 1 1 1 1 1 1
5 2 124085-92210 REMOVER, VALVE 1 1 1 1 1 1
6 2 124085-92250 REMOVER, VALVE GUIDE 1 1 1 1 1 1
7 2 124085-92260 REMOVER, PISTON PIN 1 1 1 1 1 1
8 2 124085-92270 REMOVER, PIN BUSH 1 1 1 1 1 1
9 2 124085-92400 REPLACER, MAIN BERG. 1 1 1 1 1 1
16 3 26716-160002 NUT M16 2 2 2 2 2 2
17 2 124085-92700  WRENCH 1 1 1 1 1 1
18 2 28110-270300  WRENCH 27X30 1 1 1 1 1 1
19 2 28150-040000 BAR WRENCH 1 1 1 1 1 1
20 2 28150-050000 BAR WRENCH 1 1 1 1 1 1
21 2 28210-000031 RAPPING TOOL 1 1 1 1 1 1
22 2 28210-000070 LAPPING POWDER 1 1 1 1 1 1
23 2 28312-200750  THICKNESS GAUGE 1 1 1 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.89. REPAIR PART(OPTIONAL)

ARFPIN=U(FTa)
Fig.89 REPAIR PART (OPTIONAL)

O0CF10-G50602 89, REPAIR PART(OPTIONAL)

N

8
[¥—=

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 728374-92500 REPAIR SET 1 1 1 1
2 2 128374-01330  GASKET, CYL. HEAD 1 101
2-1 2 128374-01911  GASKET, CYL. HEAD 1 1 1 1 N
(A=E04576) (C=E00202) (D=E00119)
3 2 128370-13200  GASKET 1 11
I 31 2 128370-13230  GASKET 1 1 1 S
(A=E01538) (C=E00133) (D=E00212)
I 32 2 128370-13231  GASKET 1 1 1 1 N
(A=E05449) (C=E00215) (D=E00123)
4 2 121450-13250  GASKET, EXH.MANIFOLD 1 11
I 41 2 121450-13251  GASKET, (NON-ASB.) 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203)
5 2 705311-22500  RING SET 3 3 3 3
10 2 124450-35100  FILTER, LUB. OIL 1 101
| 10-1 2 119660-35150  FILTER, LUB. OIL 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203)
11 2 124060-39451  SENDER, OIL PRESSURE 1 1 1 1
12 2 104211-42070  IMPELLER, C. WATER 1 1 1 1
13 2 105582-49200 THERMOSTAT 1 1 1 1
14 2 128275-91340  SWITCH, THERMO(65 C 1 1 1 1
15 2 124770-53000 NOZZLE ASSY,F.INJECT 3 3 3 3
18 2 104500-55710  ELEMENT, FUEL 1 1 1 1
19 2 104511-78780  V-BELT 1 1 1 1
20 2  128670-77350  V-BELT (A-31) 1 1 1 1
21 2 27210-200300  ZINC, ANTI-CORROSIVE 3 3 3 3
22 2 46150-003680  FUSE 30A 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

0CF10-G50602 90, REPAIR PART(OPTIONAL)

Fig.90. REPAIR PART(OPTIONAL) (esomso (O)=scusoc
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
(A B (©) DO () (A
. . 1 1 728391-92500 REPAIR SET 1 1
] 90 ARFN=Y (FTav) 2 2 128374-01330  GASKET, CYL. HEAD 1
Fig. REPAIR PART (OPTIONAL) 21 2 12837401911 GASKET, CYL. HEAD 1 1 N
(E=E04594)
3 2 128370-13200 GASKET 1
I 31 2 128370-13201  GASKET, (NON-ASB.) 1 1 N
(E=E11515)
4 2 121450-13250  GASKET, EXH.MANIFOLD 1
| 41 2 121450-13251  GASKET, (NON-ASB.) 1 1 N
(E=E11515)
5 2 705311-22500  RING SET 3 3
10 2 124450-35100  FILTER, LUB. OIL 1
I 10-1 2 119660-35150  FILTER, LUB. OIL 1 1 R
(E=E11515)
AN 11 2 124060-39451  SENDER, OIL PRESSURE 11
3 12 2 124223-42091  IMPELLER, C. WATER 11
13 2 121750-49800 THERMOSTAT 1 1
14 2 127610-91350  SWITCH, THERMO 11
15 2 124770-53000 NOZZLE ASSY,F.INJECT 3 3
18 2 104500-55710  ELEMENT, FUEL 1 1
19 2 104511-78780  V-BELT 1 1
10 20 2 124732-42290  V-BELT (A-37) 1 1
21 2 46150-003680 FUSE 30A 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.91. GASKET SET(OPTIONAL)

O0CF10-G50602 91, GASKET SET(OPTIONAL)

18 21 22

(A)=3GM30 (D)=3GM30C
(B)=3GM30VE (E)=3GM30F
(C)=3GM30B (F)=3GM30FVE
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 728374-92600 GASKET SET 1 1 1 1 1 1
2 2 128374-01330  GASKET, CYL. HEAD 1 1 1 1
2-1 2 128374-01911  GASKET, CYL. HEAD 1 1 1 1 1 1 N
(A=E04576) (C=E00202) (D=E00119) (E=E04594)
3 2 121575-01510  GASKET, GEAR HOUSING 1 1 1 1
I 31 2  121575-01511  GASKET, (NON-ASB.) 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
4 2 121450-01751  GASKET, OIL SUMP 1 1 1 1 1 1
5 2  121520-01850  GASKET, F.FEED PUMP 1 1 1 1
I 51 2 121520-01851  GASKET, (NON-ASB.) 1 1 1 1 1 1 N
(A=E10103) (C=E00309) (D=E01060) (E=E10104)
6 2 121575-01860  GASKET, COVER 1 1 1 1
I 61 2 121575-01861  GASKET, (NON-ASB.) 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
7 2 124240-01882  GASKET, HYD.OIL PUMP 1 1 1 1
71 2 124240-01883  GASKET, (NON-ASB.) i1 1 1 1 1 1 N
(A=E10103) (C=E00309) (D=E01060) (E=E10104)
8 2 105225-02020  O-RING 1 1 1 1 1 1
9 2 121000-03070  GASKET 1 1 1 1 1 1
10 2 121450-11310  GASKET, BONNET 1 1 1 1 1 1
11 2 121450-11680  GASKET, COVER 1 1 1 1
I 111 2 121450-11681  GASKET, (NON-ASB.) 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
12 2 128370-13180  GASKET
I 12-1 2 128370-13181  GASKET, (NON-ASB.) 1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
13 2 121450-32021  GASKET, L.O.PUMP 1 1 1 1 1 1
14 2 124160-34844  GASKET 1 1 1 1
| 141 2 124160-34845  GASKET, (NON-ASB.) i1 1 1 1 1 1 N
(A=E11532) (C=E00343) (D=E01203) (E=E11515)
15 2 121000-42051  GASKET, C.W.PUMP 1 1 1 1 1 1
16 2 104211-42090  GASKET 1 1 1 1 1 1
17 2 124223-42110  GASKET 1 1 1 1 1 1
18 2 121450-44410  GASKET, BRACKET 1 1 1 1 1 1
19 2 104211-49160  PACKING 1 1 1 1 1 1
20 2 129350-49540  GASKET, THERMO. 1 1 1 1
20-1 2 124736-49540  GASKET, THERMO. 1 1 1 1 1 1 S
(A=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
21 2 23414-080000  GASKET 8, ROUND 20 20 20 20 20 20
22 2 23414-100000 GASKET 10, ROUND 5 5 5 5 5 5
23 2 23414-120000 GASKET 12, ROUND 20 20 20 20 20 20
24 2 23414-250000  GASKET 25,ROUND 5 5 5 5 5 5
25 2 24311-000100  O-RING 1A P-10.0 2 2 2 2 2 2
26 2 24311-000160  O-RING 1A P-16.0 1 1 1 1 1 1
27 2 24311-000700  O-RING 1A P-70.0 2 2 2 2 2 2
28 2 24321-000350  O-RING 1A G-35.0 1 1 1 1 1 1
29 2 43400-500390  SEAL WASHER 6S 2 2 2 2 2 2
30 2 43400-500450  SEAL WASHER 12S 2 2 2 2 2 2

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 92 CLUTCH HOUSING
Fig.92. CLUTCH HOUSING (A)=KM3A (D)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 177070-02011  HOUSING, CLUTCH 1

. 9 2 I3y FHhr—2R 2 1 177088-02091 COVER, SIDE 1
Fig. CLUTCH CASE 3 1  24341-000600  O-RING 1A S-60.0 1
4 1 26116-080202 BOLT M 8X 20 PLATED 4

5 1 22287-080000 LOCKING WASHER 4

6 1 177088-02350  SHIM SET 1

7 1 177070-02031  FLANGE, CLUTCH 1

8 1 26116-080252 BOLT M 8X 25 PLATED 8

9 1 177090-02250  SHIM SET 1

10 1 177088-02450  DIPSTICK 1

11 1 23414-160021  GASKET 16 1

12 1 177088-02950  SEAL SC25 40 8, OIL 1

13 1 177088-02961  SEAL MHSA34 44 8,0IL 1

14 1 177088-02970  SEAL, OIL 1

15 1 23883-100002  PLUG 10 1

16 1 23414-100000 GASKET 10, ROUND 1

17 1 22312-100160 PARALLEL PIN 10X16 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 93, INPUT SHAFT & SUPPORT SHAFT
Fig.93. INPUT SHAFT & SUPPORT SHAFT (A)=KM3A (0)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

177088-03400 ROLLER BERING
177070-03030 SHAFT, INPUT
177070-03010 SHAFT, INPUT

177070-03020  SHAFT, INPUT
177070-03301  SHAFT, REVERSE IDLE
177088-03311  GEAR (Z=26), IDLE

177088-03331 NEEDLE BERG.#K162213
177088-03341 WASHER, THRUST
24341-000120 O-RING 1A S-12.0

...
© oo N[O AwN R
I e P N =
PR NP RPRRRREN

REFER TO FIG.92

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 94, QUTPUT SHAFT
Fig.94. OUTPUT SHAFT (A)=KM3A ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 177070-03040  SHAFT, OUTPUT 1
. 94 Fo2rTvbrev7 b 2 1 177070-03070  CONE,DRIVE 1
Fig. OUTPUT SHAFT 3 1 177070-03130  GEAR (Z=59), FORWARD 1
4 1 177070-03111  GEAR (Z=60), REV. 1

5 1 177070-03121  GEAR (Z=64), FORWARD 1

REFER TO FIG.92 6 1 177070-03111  GEAR (Z=60), REV. 1

7 1 177070-03190  RACE, BEARING INNER 2

8 1 177070-03200 NEEDLE BEARING 2

9 1 177070-03230  COLLAR (A), THRUST 2

10 1 177070-03250  COLLAR (B), THRUST 2

11 1 177088-03272  NUT 2

12 1 177070-03550  COUPLING, OUTPUT 1

13 1 24311-000210  O-RING 1A P-21.0 1

14 1 24141-302050 ROLLER BEARING 2

15 1 177088-03290  PIN 4D-22L 1

16 1 177088-03280  COLLAR 32D-45T 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.95. REMOTE CONTROL DEVICE

, RHtEE
Flg-95 REMOTE CONTOROL DEVICE

0CF10-G50602 95 REMOTE CONTROL DEVICE
(A)=KM3A
(B)=
©)=

REF. LEV. PARTS NO. DESCRIPTION

G

)=

©®=

=

QTY I
B © ©® B &

15

12
14
13
N
20—
19—

14
16
16
D

17 \%

REFER TO FiG.92

-

1 1 177095-06040 LEVER 1
2 1 26106-080252 BOLT M 8X 25 PLATED 1
3 1 177088-06010 SHAFT 1
4 1 177095-03190 PIN 2
5 1 177088-06020 SPRING 2
6 1 26911-100102 SCREW M10X10 1
7 1 23883-100002 PLUG 10 1
8 1  23414-100000 GASKET 10, ROUND 1
9 1 177088-06050 SHIFTER 1
10 1 177088-06070 NEEDLE BERG. #HK3026 1
11 1 177088-06090 CONNECTOR ASSY 1
12 2 177088-06120 CONNECTOR 1
13 2 177088-06170 SPRING, SHIFT 1
14 2 177088-06140 RETAINER, SPRING 2
15 2 177088-06150 CIRCLIP 1
16 2 177088-06160 CIRCLIP 1
17 2 177088-06110 HOLDER 1
18 2 177088-06100 CONNECTOR, HOLDER 1
19 2 22117-060000 WASHER 6 1
20 2 26716-060002 NUT 6 1

10

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 96, TOOL(OPTIONAL)
Fig.96. TOOL(OPTIONAL) (R)=KM3A ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 177088-09010  TOOLS ASSY 1
IBEHATLaw) 2 2 177088-09020 TOOL A 1

Fig 96 TOOL (OPTIONAL) 3 2 177088-09030 TOOL B 1

4 2 177088-09040 BRACKET 1

1 5 2 177088-09050  RETAINER 1
/\ 6 2 177088-09060  PIN 1
14 7 2 177088-09070  PLATE 2

8 2 177088-09080  BOLT ASSY 1

9 3 177088-09090  BOLT 1

10 3 26736-100002  NUT M10 1

11 2 22487-060240  PIN 6X 24 3

12 2 22414-160120 COTTER PIN 1.6X12 4

13 2 26646-040352  WING BOLT 1

14 1 177088-09150  TOOL, DRIVE 1

15 1 177088-09160  JIG, LEVER LOCATING 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 97, CLUTCH HOUSING
Fig.97. CLUTCH HOUSING (A)=KM3P (D)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 177070-02012  HOUSING, CLUTCH 1
i 97 27w FIr—X 2 1 177088-02120  COVER, SIDE 1
Fig. CLUTCH HOUSING 3 1 24321-000400  O-RING 1A G-40.0 1
4 1 26013-080252 BOLT M 8X 25 2

5 1 22312-100160  PARALLEL PIN 10X16 2

REFER TO FIG.99 6 1 177088-02350  SHIM SET 1

7 1 177070-02031  FLANGE, CLUTCH 1

8 1 26106-080252  BOLT M 8X 25 PLATED 8

9 1 177088-02300  SHIM SET 1

10 1 177088-02451  DIPSTICK, LUB. OIL 1

11 1 24311-000180  O-RING 1A P-18.0 1

REFER TO FIG.9B 12 1 177088-02950  SEAL SC25 40 8, OIL 1
13 1 177088-02961  SEAL MHSA34 44 8,0IL 1

14 1 24421-284008  SEAL TC28 40 08, OIL 1

15 1 23887-100002  PLUG 10 1

16 1  23414-100000 GASKET 10, ROUND 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 98, INPUT SHAFT & SUPPORT SHAFT
Fig.98. INPUT SHAFT & SUPPORT SHAFT (A)=KM3P (0)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

177088-03400 ROLLER BERING
177070-03031 SHAFT, INPUT 1=2.36
177070-03011 SHAFT, INPUT 1=2.61

. ATy b T & UR— by D R
F'g-98 PUT SH & SUPPORT SH

IN

177070-03021  SHAFT, INPUT 1=3.20
177070-03302  SHAFT, IDLE GEAR
177088-03311  GEAR (Z=26), IDLE

177088-03331 NEEDLE BERG.#K162213
177088-03341 WASHER, THRUST
24341-000120 O-RING 1A S-12.0

© oo N[O AwN R
I e P N =
PR NP RPRRRREN

REFER TO FIG.97

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 99, QUTPUT SHAFT
Fig.99. OUTPUT SHAFT (A)=KM3P ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

=
o

177088-03290 PIN 4D-22L

=
(2]

177088-03280 COLLAR 32D-45T
177088-03540 SPRING
177073-03340 RETAINER

=
~

1 1 177070-03041  SHAFT,OUTPUT 1
' 9 PO RSy b w7 b 2 1 177070-0307L  CONE,DRIVE 1
Fig. OUTPUT SHAFT 3 1 177070-03131 GEAR,FORWARD 59 1
. 4 1 177070-03112 GEAR,FORWARD 60 1

5 1 177070-03122  GEAR,FORWARD 64 1

6 1 177070-03112 GEAR,FORWARD 60 1

REFER T0 FIGH7 7 1 177070-03190  RACE, BEARING INNER 2

8 1 177070-03200 NEEDLE BEARING 2

9 1 177070-03231  COLLAR (A), THRUST 2

10 1 177070-03250  COLLAR (B), THRUST 2

11 1 177088-03272  NUT 2

12 1 177070-03550 COUPLING, OUTPUT 1

13 1 24311-000210  O-RING 1A P-21.0 1

14 1  24141-302050 ROLLER BEARING 2

1 1

1 1

1 2

1 2

[
[ee]

REFER TO FIG.87

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.100. REMOTE CONTROL DEVICE

BitEE
Fig-‘oo REMUTIE— CONTOROL DEVICE

REFER TO FIG.97

——
(0

I@T%

12
n
10
3 .

REFER TO

0CF10-G50602 100, REMOTE CONTROL DEVICE
(A)=KM3P
(B)=
€)=

REF. LEV. PARTS NO. DESCRIPTION

G

)=

©®=

=

QTY I
B © ©® B &

1 1 177088-06400 LEVER 1
2 1 26106-080252 BOLT M 8X 25 PLATED 1
3 1 177088-06350 SHAFT, CONTROL 1
4 1 177088-06390 SHIFTER 1
5 1 177088-06101 CONNECTOR 1
6 1 177088-06410 HOLDER 1
7 1 22137-060000  WASHER 6, POLISHED 1
8 1 26716-060002 NUT 6 1
9 1 177088-06360 BOLT 1
10 1 177088-06370 SPRING 1
11 1 196322-06610 PIN 5X18 1
12 1 22351-020012 SPRING PIN 2X 12 1
13 1 177088-06380 SHIM SET 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 101, TOOL(OPTIONAL)
Fig.101. TOOL(OPTIONAL) (R)=KM3P ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 177088-09010 TOOLS ASSY 1
TIRA T ay) 2 2 177088-09020 TOOL A 1
Fig.lo.l TOOL (OPTIONAL) 3 2 177088-09030 TOOL B 1
4 2 177088-09040  BRACKET 1

5 2 177088-09050  RETAINER 1

6 2 177088-09060  PIN 1

7 2 177088-09070  PLATE 2

8 2 177088-09080  BOLT ASSY 1

9 3 177088-09090 BOLT 1

10 3 26736-100002 NUT M10 1

11 2 22487-060240  PIN 6X 24 3

12 2 22414-160120  COTTER PIN 1.6X12 4

13 2 26646-040352  WING BOLT 1

14 1 177088-09150  TOOL, DRIVE 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 102. CLUTCH HOUSING

Fig.102. CLUTCH HOUSING (s o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 177088-02120 COVER, SIDE 1

P97 Fr—2A 2 1 177088-02300  SHIM SET 1

Fig. lo CLUTCH CASE 3 1 177088-02350  SHIM SET 1
4 1 177088-02430  LABEL 1

5 1 177088-02451  DIPSTICK, LUB. OIL 1

6 1 177070-02511  CASE 1

7 1 177070-02520  FLANGE 1

8 1 177088-02950  SEAL SC25 40 8, OIL 1

9 1 22312-100160  PARALLEL PIN 10X16 2

10 1 23414-100000 GASKET 10, ROUND 1

11 1 23887-100002  PLUG 10 1

12 1 24311-000180  O-RING 1A P-18.0 1

13 1 24321-000400  O-RING 1A G-40.0 1

14 1 24421-284008  SEAL TC28 40 08, OIL 1

15 1 26013-080252 BOLT M 8X 25 2

16 1  26016-080252 BOLT M 8X 25 8

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 103. V-DRIVE HOUSING

Fig.103. V-DRIVE HOUSING EQ;KWV gj
©= )=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B () O () A
o 1 1 177070-02680  BUSH 1
Fi 103 VESA Tr—2 2 1 177070-02801  HOUSING(A), V-DRIVE 1
e V-DRIVE HOUSING 3 1 177070-02811  HOUSING(B), V-DRIVE 1
4 1 177070-02820 COVER(A 1
5 1 177070-02830 COVER(B 1
6 1 177070-02840  PARALLEL PIN 1
7 1 177070-02850  SHIM SET 2
8 1 177070-02900 BRACKET(R 1
9 1 177070-02910  BRACKET(L 1
10 1 22287-100000 WASHER 10 8
11 1 22312-100160 PARALLEL PIN 10X16 2
12 1 23414-100000  GASKET 10, ROUND 1
13 1 23887-100002  PLUG 10 1
14 1  24164-000202  CIRCLIP 20-S 1
15 1 24341-000750  O-RING 1A 5-75.0 1
16 1 24341-000750 O-RING 1A S-75.0 1
17 1 24421-456209  SEAL TC 456209, OIL 1
18 1 24421-557209  SEAL TC55 72 09, OIL 1
19 1 26016-080252 BOLT M 8X 25 10
20 1 26016-080252 BOLT M 8X 25 4
21 1 26106-100252  BOLT M10X 25 PLATED 8
22 1 26450-080202 BOLT M 8X 20 4
23 1 26106-100252  BOLT M10X 25 PLATED 4

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 O0CF10-G50602 104. INPUT SHAFT
Fig.104. INPUT SHAFT (A)=KM3V (D)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

177070-03011 SHAFT, INPUT 1=2.61
177070-03021 SHAFT, INPUT 1=3.20
177070-03031 SHAFT, INPUT 1=2.36

) A7y brv7 b
Fig. 104 INPUT SHAFT

177088-03400 ROLLER BERING
177070-03500 DISK, DAMPER

aObhwNER
N =
N A N

REFER TO
Fic. 102

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 105, SUPPORT SHAFT
Fig.105. SUPPORT SHAFT (A)=KM3V ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

177070-03302 SHAFT, IDLE GEAR
177088-03311 GEAR (Z=26), IDLE
177088-03331 NEEDLE BERG.#K162213

Fig. 1 05 *sftﬁ’;o}i%#s?-i;ﬁ

177088-03341 WASHER, THRUST
24341-000120 O-RING 1A S-12.0

aObhwNER
N =
RN R e

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 106. OUTPUT SHAFT
Fig.106. OUTPUT SHAFT (A)=KM3V ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 177070-03041  SHAFT,OUTPUT 1
. 2 1 177070-03071  CONE,DRIVE 1

Fig. 106 CTJ’U'%'II.DZ 11” s” H/A"F'..I? b 3 1 177070-03112  GEAR,FORWARD 60 1
4 1 177070-03112  GEAR,FORWARD 60 1

5 1 177070-03122  GEAR,FORWARD 64 1

6 1 177070-03131  GEAR,FORWARD 59 1

7 1 177070-03190  RACE, BEARING INNER 2

8 1 177070-03200 NEEDLE BEARING 2

9 1 177070-03231  COLLAR (A), THRUST 2

10 1 177070-03250  COLLAR (B), THRUST 2

11 1 177088-03272  NUT 2

REFER T0 Fi6.102 12 1 177088-03280  COLLAR 32D-45T 1

13 1 177088-03290  PIN 4D-22L 1

14 1 177073-03340  RETAINER 2

15 1 177088-03540  SPRING 2

16 1 177070-03600  GEAR Z46 1

17 1 24141-302050  ROLLER BEARING 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.107. V-DRIVE SHAFT

REFER TO FIG.| O3

0CF10-G50602 107, V-DRIVE SHAFT

Remarks
1) OPTIONAL

(A)=KM3V (D)=
(B)= (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 177070-03610 V-DRIVE SHAFT Z46 1
2 1 177070-03620 COUPLING 1
3 1 177070-03630 LOCK NUT 1
4 1 24141-320090 BEARING 2
5 1  24321-000400 O-RING 1A G-40.0 1
6 1 104214-83980 COUPLING (20), SLIT 1 1
7 1 26206-100302 BOLT M10X30 4 1
8 1 26450-080302 BOLT M 8X 30 4 1
9 1 26706-100002 NUT M10 4 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 108, LUB. OIL COOLER
Fig.108. LUB. OIL COOLER (A)=KM3V ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

177070-04250 BODY, COOLER
177070-04260 PLETE, COOLER
177070-04270 GASKET

177070-04280  JOINT
128695-44090 COCK PT1/8
26016-080352 BOLT M 8X 35

o bh|lwNE
N N
AR NN R R

NY

3
1
1

REFER TO FIG.103

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.109. REMOTE CONTROL DEVICE

BiitEE
Fig. 109 REMDTLE— CONTORCL DEVICE

REFER TO FiG. 102

REFER 70 FIG.1 02

0CF10-G50602 109, REMOTE CONTROL DEVICE

(A)=KM3V D)=
(B)= (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 177088-06101 CONNECTOR 1
2 1 177088-06340  SHAFT ASSY 1
4 2 196322-06610  PIN 5X18 1
5 2 22351-020012  SPRING PIN 2X 12 1
6 1 177088-06360 BOLT 1
7 1 177088-06370  SPRING 1
8 1 177088-06380  SHIM SET 1
9 1 177088-06390  SHIFTER 1
10 1 177088-06400 LEVER 1
11 1 177088-06410  HOLDER 1
12 1 22137-060000 WASHER 6, POLISHED 1
13 1 26106-080252  BOLT M 8X 25 PLATED 1
14 1 26716-060002 NUT6 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602 0CF10-G50602 110, TOOL(OPTIONAL)
Fig.110. TOOL(OPTIONAL) (R)=KM3V ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 177070-09010  TOOL 1
. " 'I o IRAFA T av) 2 1 17708809010  TOOLS ASSY 1

Fig. TOOL (GPTIONAL) 3 2 177088-09020  TOOL A 1

4 2 177088-09030 TOOLB 1

, 5 2 177088-09040  BRACKET 1

A 6 2 177088-09050  RETAINER 1

— 7 2 177088-09060  PIN 1
8 2 177088-09070  PLATE 1

9 2 177088-09080  BOLT ASSY 1

11 3 26736-100002 NUT M10 1

12 2 22417160120  COTTER PIN 1.6X12 4

13 2 22487060240 PIN 6X 24 3

14 2 26646:040352  WING BOLT 1

15 1 177088-09150 TOOL, DRIVE 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CF10-G50602

Fig.111. SAFETY LABEL

% {TNo. 000Y0DF5062-1
ELHEA 198509
REVISED : Sep., 1885

o111 5888 ol

OREBLESLLN
FRREANGLITC
T, 977 ETD
BENHBOET,
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Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.
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101104-92180
101147-11900

101147-59810
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PARTS No.
104214-13580

104214-83980

104264-59020

104264-59030
104271-67550
104271-91351
104271-91352
104500-55710

104511-78780

104884-59170
105225-02020

105225-02300
105225-11100

105225-11110
105225-11350

105225-22300
105225-22400
105225-23180
105225-23200
105311-01090

105311-11420

105311-22090
105311-23380
105311-67100
105311-67200
105500-51300
105582-07061
105582-49200

105582-59150

105583-49910
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PARTS No.

105583-85900
110250-53150
110250-55610
111100-51220
113200-53110
113200-53120
119173-59120

119183-91860
119660-35150

120130-49350
120324-91610
120324-91690
120445-44530
120445-44540
120445-44620
121000-01850

121000-03020
121000-03070

121000-03080
121000-03200
121000-11050
121000-14550
121000-42051
121000-42100
121000-61600
121000-66090
121150-35100
121150-51460
121250-59860
121370-49040

121370-55730
121450-01203

121450-01210
121450-01220
121450-01560

121450-01751
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121450-01751
121450-01800

121450-01801
121450-01951
121450-01960
121450-01980
121450-01990
121450-02071
121450-02100
121450-02110
121450-02160

121450-02170
121450-02310

121450-02320
121450-02370
121450-02380
121450-11240
121450-11260
121450-11270
121450-11310
121450-11670
121450-11680
121450-11681

121450-13250
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MODEL : 3GM30 SERIES
PC NO : 0CF10-G50602

PARTS No. INDEX

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
121450-14400 22 7 121575-14090 23 3 123682-44220 35 16 124160-34844 91 14
23 7 121575-32090 27 2 124060-01050 1 3 124160-34845 28 3 -1
121450-21540 24 8 121575-34830 28 2 2 3 91 14 -1
121450-21541 24 8 -1 121575-42000 33 1 3 6 124160-39140 31 11
121450-32021 27 1 121575-42020 33 4 4 6 124160-39540 31 8
91 13 121575-42120 33 16 124060-11160 16 3 124160-49480 2 19
121450-32050 27 4 121575-42150 33 13 17 3 35 25
4 -1 121575-49300 20 7 124060-39451 31 15 124220-09340 10 8
121450-32060 27 4 A 33 18 89 11 124220-51890 43 30
121450-32200 27 10 72 12 90 11 124223-42040 33 9
121450-35090 29 1 121575-49310 39 3 124060-59380 49 13 124223-42070 33 10
121450-42240 34 6 121575-61160 52 12 50 13 124223-42080 33 8
121450-42260 34 7 121575-61161 52 12 -1 124070-13300 72 3 124223-42091 33 3
121450-42310 34 8 121575-61220 52 5 73 3 90 12
121450-44410 34 16 121575-61620 52 17 124070-13520 72 1 124223-42110 33 14
40 4 121575-61710 52 18 73 1 91 17
91 18 121575-61720 52 19 124070-14760 22 11 124223-49050 42 4
121450-51500 43 24 121575-66051 53 2 124070-42060 32 4 76 2
121450-51550 43 25 121575-66200 53 9 124070-42400 32 12 124223-49750 20 11
121450-59850 47 5 121575-66310 52 20 33 17 124240-01871 1 23
121465-59950 47 8 121575-66510 56 1 124070-42410 32 13 2 20
121520-01850 44 1 121575-66550 56 5 124070-42420 32 14 124240-01882 1 24
91 5 121575-66580 56 6 33 6 2 21
121520-01851 44 1-1 121575-66800 54 1 124070-59060 77 2 91 7
91 5-1 55 6 124070-59130 77 3 124240-01883 1 24 -1
121550-11280 16 37 121575-66850 54 2 124070-77950 63 4 2 21 -1
17 31 121575-67580 57 8 124070-91250 68 8 91 7 -1
121550-11290 16 38 121575-67581 57 8 -1 84 10 124250-03640 56 4
17 32 121575-91250 85 10 86 7 124323-42100 33 19
121574-21500 24 14 121750-39550 31 9 124070-91290 68 9 124450-35070 29 4
121574-86320 67 4 121750-49800 41 3 84 11 124450-35100 29 6
121575-01510 3 7 90 13 86 8 89 10
4 7 121750-59890 42 7 124070-91300 68 12 90 10
91 3 122410-61650 52 15 84 14 124450-35110 29 7
121575-01511 3 7 -1 122780-09320 15 4 86 11 124450-39180 31 7
4 7 -1 16 23 124085-01900 1 9 51 5
91 3 -1 123210-09310 1 16 2 9 124450-39240 31 14
121575-01860 3 19 15 2 124085-02220 8 4 49 1
4 19 5 124085-35300 30 1 50 1
91 6 16 24 124085-35350 30 7 124460-77680 1 28
121575-01861 3 19 -1 123310-77640 62 1 124085-92210 88 5 2 25
4 19 -1 123372-03150 12 3 124085-92250 88 6 35 27
91 6 -1 123372-59100 47 4 124085-92260 88 7 29 -1
121575-07230 11 1 48 4 124085-92270 88 8 124550-35350 88 2
121575-07240 11 2 123482-91291 85 11 124085-92400 88 9 124550-51200 43 18
12 2 123682-07850 10 6 124085-92700 88 17 124550-51320 43 11
121575-11121 16 8 123682-44190 35 14 124101-49530 41 1-1 124550-51341 43 12
17 8 123682-44200 35 17 124160-01751 18 10 124550-51350 43 10
121575-11670 16 19 123682-44201 35 17 -1 124160-11360 18 13 124550-51370 43 13
121575-14090 22 3 123682-44210 35 15 124160-34844 28 3 124550-51590 43 26




MODEL : 3GM30 SERIES PARTS No. INDEX

PC NO : 0CF10-G50602

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
124550-59820 31 10 128170-49081 42 1-1 128270-49010 38 1 128370-13181 20 4 -1
124550-77030 59 2 128170-49150 40 6 128270-49050 38 4 91 12 -1
124617-91980 85 4 128170-51101 43 3 128270-49100 40 3 128370-13200 21 1
124617-91990 85 34 128170-51300 43 7 128270-49300 32 15 72 14
124722-59050 35 29 128170-53080 45 5 128270-66010 53 1 73 11
124732-42290 61 3 128170-66870 55 7 128270-66550 55 1 89 3
90 20 128170-66880 55 8 128270-77921 63 1 90 3
124736-49540 41 2 -1 128170-66890 55 12 128270-91001 68 1 128370-13201 21 1-3
91 20 -1 128170-76790 58 1 128270-91010 68 2 72 14 -1
124770-11770 19 7 128170-77010 59 1 86 2 73 11 -1
124770-49040 39 2 70 1 128270-91020 68 3 90 3 -1
124770-53000 45 2 128170-77500 63 6 86 3 128370-13220 72 13
89 15 87 1 128270-91031 68 4 128370-13230 21 1-1
90 15 128170-86300 67 1 128270-91040 68 5 72 11
124770-77940 63 3 128170-86500 83 1 86 5 89 3 -1
124772-08341 14 1 128170-91001 84 1 128270-91230 68 7 128370-13231 21 1-2
124790-44470 35 20 128170-91010 84 2 128270-91350 68 13 72 11 -1
124790-44560 36 3 128170-91020 84 3 86 12 89 3 -2
124790-55601 46 1 128170-91031 84 4 128270-91360 68 14 128370-13530 21 2
124790-59530 51 6 128170-91100 84 6 86 13 128370-13550 21 2 -1
124950-11340 16 10 128170-91160 84 20 128271-49450 42 6 128370-13610 72 8
17 10 128170-91310 84 15 128271-77330 60 2 73 8
124950-11450 16 57 128170-91810 68 15 61 2 128370-14010 22 1
17 51 84 17 128271-77340 60 5 23 1
124950-21600 24 13 86 14 61 5 128370-21650 24 9
124950-51190 43 15 128170-91820 68 16 128271-77920 63 1-1 128370-34800 28 1
124950-51270 43 6 84 18 128271-77921 63 1-2 128370-39200 31 1
124950-51450 43 35 86 15 128272-11170 16 4 128370-49020 38 2
124950-51510 43 14 128170-91830 68 17 17 4 128370-49250 72 6
124950-51640 43 28 84 19 128275-11410 16 53 128370-59010 49 2
124950-51670 43 29 86 16 17 47 128370-59081 49 5
126630-07370 10 5 128171-07150 10 13 128275-11490 16 58 50 5
127610-42130 20 6 128171-22250 25 10 17 52 128370-59500 51 1
127610-91350 41 4 128171-81150 64 7 128275-11500 16 59 128370-59810 47 1
90 14 7 -1 17 53 128370-59820 47 2
127611-07350 10 4 128176-07250 111 1 128275-39710 74 2 128370-59830 47 3
127687-91870 85 35 128270-01450 1 22 128275-91340 40 2 128371-01601 7 1
127687-91880 85 36 128270-01820 3 14 89 14 128371-01800 1 20
127692-91410 85 30 4 14 128290-49510 39 4 2 18
127692-91440 85 31 128270-03610 18 3 128291-49020 39 1A 128371-21590 24 11
127692-91450 85 32 128270-03640 18 5 128291-49250 42 5 128371-81010 64 1
128170-01600 6 1 128270-03750 18 4 128296-59900 49 23 128371-81020 64 2
128170-01830 3 16 128270-08341 14 2 50 22 128371-81030 64 3
128170-07850 10 7 128270-09300 1 15 128296-59940 49 24 128371-81050 64 4
128170-08100 13 1 15 1 50 23 65 1
128170-08120 13 2 128270-12500 19 1 128370-01720 5 1 128371-91000 86 1
128170-08130 13 3 128270-12540 19 4 128370-12730 19 5 128371-91030 86 4
128170-14150 22 5 128270-42000 32 1 128370-13160 20 3 128374-01330 1 29
23 5 128270-42150 32 21 128370-13180 20 4 2 26
128170-49080 42 1 33 21 91 12 89 2
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PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
128374-01330 90 2 128695-42010 34 1 177070-02031 92 7 177070-03250 99 10
91 2 128695-42350 34 15 97 7 106 10
128374-01911 1 29 -1 128695-44050 35 3 177070-02511 102 6 177070-03301 93 5
2 26 -1 128695-44070 35 10 177070-02520 102 7 177070-03302 98 5
89 2 -1 128695-44090 35 9 177070-02680 103 1 105 1
90 2 -1 108 5 177070-02801 103 2 177070-03500 104 5
91 2 -1 128695-49520 39 5 177070-02811 103 3 177070-03501 64 4 -1
128374-81110 64 1-1 128695-49530 39 6 177070-02820 103 4 65 1-1
128374-81120 64 2 -1 129100-01580 1 10 -1 177070-02830 103 5 177070-03550 94 12
128374-81130 64 3-1 2 10 -1 177070-02840 103 6 99 12
128374-81310 64 8 129170-91650 85 8 177070-02850 103 7 177070-03600 106 16
128374-81320 64 9 129170-91800 85 13 177070-02900 103 8 177070-03610 107 1
128374-81330 64 10 129170-91810 85 17 177070-02910 103 9 177070-03620 107 2
128377-59550 49 22 129198-07350 10 4 -1 177070-03010 93 3 177070-03630 107 3
50 21 129301-52020 44 2 177070-03011 98 3 177070-04250 108 1
128390-44010 35 2 129350-01230 1 19 104 1 177070-04260 108 2
128390-44401 35 19 2 17 177070-03020 93 4 177070-04270 108 3
128390-44480 35 23 129350-14100 22 4 177070-03021 98 4 177070-04280 108 4
128390-44490 35 22 23 4 104 2 177070-09010 110 1
128390-44491 35 22 -1 129350-21200 24 7 177070-03030 93 2 177073-03340 99 18
128390-44900 35 1-1 129350-42200 34 5 177070-03031 98 2 106 14
128390-59010 50 2 129350-49540 41 2 104 3 177088-02091 92 2
128390-59810 48 1 91 20 177070-03040 94 1 177088-02120 97 2
128390-59820 48 2 129574-91410 85 9 177070-03041 99 1 102 1
128390-59830 48 3 129574-91420 85 20 106 1 177088-02300 97 9
128391-77700 63 6 -1 129574-91620 85 19 177070-03070 94 2 102 2
85 38 129574-91650 85 29 177070-03071 99 2 177088-02350 92 6
128391-77860 68 18 129574-91710 85 26 106 2 97 6
84 21 129574-91720 85 21 177070-03111 94 4 102 3
128391-91130 85 1 129574-91750 85 27 6 177088-02430 10 1
128391-91200 85 2 129574-91760 85 37 177070-03112 99 4 102 4
128391-91260 85 5 -1 129574-91770 85 28 6 177088-02450 92 10
128391-91440 85 23 129574-91780 85 14 106 3 177088-02451 97 10
128391-91640 85 22 129574-91790 85 15 4 102 5
128391-91700 85 7 129574-91870 85 3 177070-03121 94 5 177088-02950 92 12
128391-91740 85 24 129772-77200 60 1 177070-03122 99 5 97 12
128391-91850 85 33 61 1 106 5 102 8
128391-91860 85 6 71 1 177070-03130 94 3 177088-02961 92 13
128391-91930 85 18 135210-51900 46 9 177070-03131 99 3 97 13
128670-01830 4 16 135210-61090 55 14 106 6 177088-02970 92 14
128670-13350 16 29 138603-59380 77 6 177070-03190 94 7 177088-03272 94 11
20 13 171016-61100 52 2 99 7 99 11
128670-77350 60 3 171051-01921 2 14 106 7 106 11
89 20 172100-53200 45 12 177070-03200 94 8 177088-03280 94 16
128690-44060 35 4 174100-54120 43 21 99 8 99 16
128690-49010 39 1 174307-51170 43 16 106 8 106 12
128690-49250 73 6 174307-51181 43 17 177070-03230 94 9 177088-03290 94 15
128690-49310 35 5 174307-51700 43 22 177070-03231 99 9 99 15
128690-49530 41 1 177070-02011 92 1 106 9 106 13
128695-07230 12 1 177070-02012 97 1 177070-03250 94 10 177088-03311 93 6
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PARTS No.
177088-03311

177088-03331

177088-03341

177088-03400

177088-03540
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177088-09040

177088-09050

177088-09060

177088-09070

177088-09080

177088-09090

177088-09150

177088-09160
177090-02250
177095-03190
177095-06040
194440-51620

196311-34250
196322-06610

41710-000380
41710-000410

41730-000680
42222-003550
43400-500390
43400-500450
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43662-015020
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46150-003680
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48110-028063

48110-032411

48110-032502
704507-92100
705311-22500

705311-23600
705325-22540
721085-21701
721450-02500
721450-02611
721450-02621
721450-11650

721450-11660

721500-61560
728170-53100
728171-23100
728270-92400
728370-01610

728370-11520
728370-13500
728370-13501
728372-11700

728374-01560
728374-51100
728374-51101
728374-92500
728374-92600
728390-44500
728391-92500
728397-01560
728695-43500
771016-61620
83213-003012
947859-20010
977782-00122
X211413005
X211415006
X21142835
X2114314
X21143215
X211433101
X21144454
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X21144661
X211447009
X211451005
X21145312
X21145352
X21145866
X211462101
X21146963
X21147155
X211476503
X21148110
X21148313
X21148852
X21149652
X6201SD
X6203BM
XBP1901300
XBP1901820
XBP1901830
XBP1901910
XBP1901920
XBP1901950
XBP1902200
XBP1902400
XBP1902810
XBP1905500
XBP2901200
XL12013262
XL13513134
XL15014042
XL15018015
XL1501810
XL15028001
XL15542001
XL15553002
XL1556315
XL15571001
XL1557500
XL2251318
XL2253320
XL2253400
XL22553012
XL2255330
XL22555001
XTR1Z63
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